Directions for use of Parts Catalogue

1. Applicable model of machines

All component and option parts used for SZ330 riding mower are listed in

this parts catalogue.

1) MODEL TYPE

2) AREA CODE

E4F+ - « « FRANCE

TYPE OF MODEL
536 | 5SUAEF | S0as | RuAR | SRMIGF | SRUIBG

£

=11 ]

TTE
i

KEY | PART CODE CESCRIPTION

T 1
:u'u-:_-

{Is-1n-e0r-M  CSLUeRE
SEST-H1 08199 | CASR/OPRE
2 | 15M-111-002-10 | LSRN

1 S o

ilr -l-:-;- [n -]t}
|

A
|
i
|
|
|
1

.

N
3
i

|

|
EEEIEEEE

|

=

i I

® @O O '@f\oc\@

KEY shows the location of parts diagramed in the illustration.

F‘
L]
[}
Ll D
i Y DTS W

Parts numbers begin with V~ and W~ are standard parts of the
market.

"LH™ and RH™ on the parts name are described against the moving
direction of the machine or are described on the condition how to install
parts on the machines.

SPC : The following symbol classifies parts to be used for machines.
"%~ means standard parts.

"T~ shows that the parts can be installed as optional parts.

"R” shows that the parts can be used as applicable parts to replace

originally equipped parts.



Upper column : QTY shows the number of parts to be used for one unit

of machine.
"M~ is indicated for parts supplied by a meter long.
1 * is indicated for parts supplied by liter.

"AR” is indicated for parts need to be adjusted or regulated.

Lower column : serial number
—229 means serial number up to 229.

230— means serial number 230 and after.

® ITC : Interchangeability
17 ---OLD <« NEW
New parts can be used in place of the old parts.
27 --0LD — NEW
0ld parts can be used in place of the new parts.
" 37 ---OLD —< NEW
0ld parts and new parts can not be replaced each other.
@M COL : Color code
Color is signified with color code number for colored parts.
Please see the color list shown in the next page.
GRP : Parts shown in this column can be replaced by SET parts.
Example : Parts marked ® can be replaced by parts marked ®, and
® for ©, so the rest follow in the same alphabetical
order.
© Remarks
% Other maker’ s part code number is shown in this column.
* When Fig. No. is shown in the Remark column of SET parts or ASSY parts,
each of their component parts are listed in said Fig. No.
3. Color_:
The following colors are used color parts.
COLOR COLOR SPRAY TYPE PAINTS 4K DRUM PAINTS 16K DRUM
CODE PARTS CODE PARTS CODE PARTS CODE
4 1. | NEOBLUE 1300-985—-001-10 1300-985—003-00
6G | SUMMER WHITE 1300-958-001-10 | 1300-958-003-00 | 1300-958-004-00
7F | MIRROR BLACK 1300-954-001-10 1300-954-003-00 1300-954-004-00




NOTE : Color code is signified only for the parts assigned by the maker as

color parts.

4. Serial Numbers

For engines serial number is stamped on CYLINDER BLOCK ASSY.
Please see Fig. No. 5—1.

For chassies serial number is shown on the LABEL.

Please see

HEET HEEIREINS

ISEKI & OO, LTO, MADE IN JAPAMN

5. Parts Order

Parts numbers listed in the parts catalogue are all registered in “ISEKI
on—line computer” .

When you order parts, please make sure of correct numbers.

When substitute parts is available, the part number ordered will be
automatically turned to a new part number.

Please be sure to use “ISEKI GENUINE PARTS” .

Any other similar parts other than ISEKI parts when used may cause a

trouble that makes us unable to repair or guarantee the warrant.



**x* Structure Table of Model **=*

FIG.

—r m O O <

3R
3E
04
FF

OCoOoO~NOOT~,WN P

O — - [ % 3k % % 3k X k| 3k X X ok ] X 3k X F ok X X o X k| 3k X X 3 X X 3 X X k| X X 3k X X




**x* Structure Table of Model ***

S
Z
M I3 R
3E
O04
FF
D
E
L
FIG.
46 T
47 T
48 R
*

49




FIG.7 FIG.34
FIG.30

FIG.24 {ix
FIG.8,20 ‘

\\ FIG.1~4,22,28
AS \

F1G. 13,14, 23
FIG.39,40, 47~49

FI1G.19,41,42

FIG.9~12,16~18, 21,25, 26, 32, 35~38, 43~46 FIG.5,6




Contents

SZ330F

ENGINE(E3CDVG02)

SHORT BLOCK ENGIASSY :++-rreressessessesseaemeaieaianiaiestastssiessesssssessssssssesseasssssessesesnns Fig.
CYLINDER HEAD:+++++eesseeseeateetteieeiteiieateateiseaitsisesitessseste s ssessssssesssssessssasssssssas e, Fig.
CYLINDER HEAD COVER: -+ ++-seessertestestestriesesesteaeaessseatessssesssstssssssessessessessesseens Fig.
INLET MARNIEQLD: +++eesersseerersseeateaumiseaiueiteaieaseeitsasssissantsssessseasssasassssessssssesassesans Fig.
EXHAUST MARNIEQLD:+++-+essesseesesseeseasareaiassatetestestestessesssssessesssssessessessesssessessessenns Fig.
CYLINDER BLOCK e+ seeseareeseaseaseaueieeiteiteitsitestsatsstestessestessesssssessesssesesssssessesesasssessens Fig.
BEARING/UNDER SIZE (OPTION):w++wswssessrsssssesssssssissssssssiisss s Fig.
P ) LI =N P Fig.
o N =3 =] NN B =2 R Fig
TIMING GEAR CASE -++++ereeeesrstrrtrateiteateateaeieastaeatatsstestestestestestessessesssssessessesssssnas Fig
I T ] = = LSOO Fig
7 R =2 RO Fig
Loy Y IR N = OO SRR Fig
PISTON -+#+++e+sesesessesseasesteastase et e st et e s et e st et et e b et e s b e b e e b e b e s he s b e e ae e b e e seess e s e s e et et Fig.
PISTON/OVER SIZE (OPTION):w+++sessessresessessssssssssssssins sttt Fig.
CRANIK SHAFET -++e-eererseessestrateateateateaseateatestatete et testessestessessessesseeaea e e ae e e steneesae e s Fig.
1 ] LI =1, =2 PO Fig.
WATER PUMP: - eeeessestrateateateateateate st st s st st st s st s ste st e ste st e saestestestesbestesaeesesseeaeeneeseeseens Fig.
107010 T 1 N[ T =7\ PP Fig.
INIECTION NOZZLE:++++e+esresseeeareereassassaseisestestestestessestesseassssessesssassassessessessessesesseses Fig.
INJECTION PUMP -+ +esseeseeseestesestesteatesteatesseaseasessesseessssessssstestestestessestessessessessesssesesssens Fig.
T I =) =) =T Fig.
F N 0 YN = = = TSR Fig.

ELECTR'C (1) ................................................................................................................ Flg

© 00 N O o A~ W N PP

N N N NN P B P R R PR R R
A W N P O © 0 N O U0 M W N B O



ELECTRIC (2) ................................................................................................................ Flg 25

REPAIR PARTS (OPTION):#+rssestssssestsssts sttt Fig. 26
COMPONENT PARTS

FOR 6215-300-045-10 ON .20+ srssssessesssssssssssesisissisi e Fig. 27
COMPONENT PARTS

FOR 6215-600-104-20 ON Q.20+ +sssssessssssssssssstsssssssisiiissisiisisisi e Fig. 28
COMPONENT PARTS

FOR 6281-100-002-30 ON .24+ w1+ ss1esssssssssssssssissi sttt i Fig. 29

COMPONENT PARTS
FOR 6281-200-020-00 ON .24+ ++sssestssstssessstssssss sttt Fig. 30



Contents

CHASSIS

BRACKET(ENGINE)SYSTEM: wsstrsessesessessessesisissssist st Fig.
RADIATOR SYSTEM - ++eeeseesersereesesseseasestentasestestesestessasestessessssessessssesse s ese st sesseseese s Fig.
MUFEFELER SYSTEM - +e-re-reeerereessestrseatememieaeaeaeaiesestsssstessesssssssssssessessesssssesssssssansess Fig.
CLEANER(AIR)SY STEM ¢+essessessessessesssssassiss st Fig.
PUMP(FUEL)SY STEM:sessesesssessetstietsstsssssss sttt s Fig.
TANK(FUEL)SYSTEM :+sersrsessessessess sttt Fig.
BATTERY SYSTEM:+wreereeerersessessesesteateaeateaiaseaiesiestetessessesse st st sssssesseessasessesse s, Fig.
LEVER(ACCELERATOR)SYSTEM :w:sessresessesssssssssssisiisss s Fig.
SHAFT(INPUT)SYSTEM«r+++seseseesessessessssssesss s Fig.
PUMP(HST)SYSTEM(L/B)-(B/B):++++++w++wsssssermessessessnssssissssssisiisiis s Fig.
LINK(HST)SYSTEM:serersssessessessessssste sttt Fig.
LEVER(HST)SYSTEM :+serseserssessessetissss sttt Fig.
BOLT(AXLE/REAR)SY STEM: -+srrssrseessessrssesissss sttt Fig.
MOTOR(HST)SYSTEM(L/2)(2/2)+++++wsesseesessssssssssssssssssssisississisisiisss s Fig.
PEDAL(BRAKE)SYSTEM ¢ +++rsessrssetsessessesssssis sttt Fig.
BRAKE(PARKING)SY STEM: s+ rsrsesesssesss st Fig.
FRAME SYSTEM:+reresessesseesessemeauaeaiatatetestestestestesssssessessessessesssasesssesse e sse e se s s Fig.
AXLE(FRONT)SYSTEM :sseesrserssesssssessnsse sttt Fig.
FORK(WHEEL)SYSTEM:+-s+rssessersessessssssetsetis sttt Fig.
LEVER(LIFT)SYSTEM(L/2)(2/2)++wwsseesessesssssssssesssssssssississssisiississsisssisis s Fig.
CYLINDER(LIFT)SYSTEM: +sesessessesseesssssesietis et Fig.
PIPING(SUCTION)SYSTEM(L/2)(2/2):+++wsswsseesessssssssssssessnssssssssissisiisiisissssssissi Fig.
PIPING(DELIVERY)SYSTEM: rssessrssesesessesetsssisstissis s Fig.
TANK(OIL)SYSTEM: -ssersesessessessesss ettt s Fig.
LINK(MOWER)SY STEM«:sessessesseessssesseseseiss s Fig.
ADJUST(HEIGHT)SYSTEM:wsrsrsrsesessesesss st Fig.

JACK UP SYSTEM ........................................................................................................ Flg

© 00 N o o b~ W N B

N N NN NN NDND R R R R R B B R B
N o 00 R W N B O © 0N O 00 M W N B O



10

HOOD SYSTEM(LI2)(212)---r--rerssveessvoessseessovesssveessovessoeesoves oo Fig.
EENDER SYSTEM--+srssssreeessssssssssssesssssssssssessssssssssssssssssssssssssssssssssssssssssssssssssssssseeess Fig.
SEAT SYSTEMeerveessssemeeeessssssssmsseesssessssssssssesssesssssssssessssssssssssssssssssssssssssssssssssssssesssseess Fig.
ELOOR SYSTEMersvsssseereessssssssmsseeessssssssssssssssssssssssssessssssssssssssssssssssssssssesssssssssssseesssones Fig.
PANEL SYSTEMecvvvvsssssmmeeeesssssssamsnssessssssssssssessssssssssssssssssssssssssssssssssssssssseesssssssssssseesss Fig.
HARNESS SYSTEM(L/2)(2/2)---rrr-rerseressveesseessoeessoesssoeestees oot Fig.
ROPS SYSTEMervvssssereeessssssssmseeesssssssssssssesssssssssssssseesssssssssssssesssssssssssssessssssssassssssssoses Fig.
ORNAMENT+--ov--+5551ssssee05 2281145582288 1222228 2R RS S2R RS e R R 5100 Fig.
LABEL(CONTROL)-+--ror--res-eeesoeessoeesssoees oo toeestoes oottt Fig.
LABEL(CAUTION)-----veseoeesooesoees oottt oo Fig.
OPTIONAL PARTS

ELEMENT(INNER)ASSY(OPTION): --r--oeivorsooessverssoesssveessoesssveessooessveesone Fig.
TIRE(26X12.0-4PR)SET(OPTION)--o--ereerersoressresssoeesssoes oottt Fig.
TIRE(TURF/26X12.0)ASSY (OPTION):--rr-veeseoersverssvessooessoesssooessoes oo Fig.
HlTCH(WElGHT)(OPTlON) ......................................................................................... Flg
TIRE(LSXB)ASSY (OPTION)----r--res-rerseressvess oot soees oottt Fig.
PIN(LOCK)(OPTION)--o--rer-roeseoessoessoes oottt Fig.
SETTING PARTS(TIRE/LEXE)SET(OPTION)-----rrsrerseressoersseessoesssoeessoessooes Fig.
ROD(LINK)SET(REPAIR) ---or-voeserersoeesooessoes oo soes oot Fig.
STAY(IACK/REAR)(OPTION)----r--oesseoessoerssvessoeessooes oot Fig.
BUMPER(REAR)SET(OPTION)-----r--versseesverssseessvesssoeessoessoeessovessoeessoves o Fig.
HOOD(SUPPORT/F)SET(REPAIR) ----ror-rorsreessovessoeessvessoosstoes oo Fig.
COMPONENT PARTS

COMPONENT PART S ++s+++eeseeeesesssssssneseessssssssssssessssssssssssessssssssssssssssssssssssssssssssssssssnnns Fig.

FOR K216-012-000-00 ON Fig.20

WIRING DIAGRAM

28
29
30
31
32
33
34
35
36
37

38
39
40
41
42
43
44
45
46
47
48

49



WIRING DIAGRAM(1/2)
WIRING DIAGRAM(2/2)

11






ENGINE

E3CDVGO02---SZ330F

6005-097-652-00






15

FIG. 1 SHORT BLOCK ENGIASSY

6005-0153-0100

)]
4
[n'd
<
s
Ll
[n'd
Oxa
004
—FO
-
w
[a]
O
=
S
gt
> |
>
nao ol
>
[7)]
[7)]
<
z |2
o o
= |z
5y
mc
o
L |
QA ||
T
x
o
T
[75]
o
o
[e 0]
L <
O i
O 15
T
o b
T |
o
o
[{e]
e
X




16

FIG. 2 CYLINDER HEAD

6005-101S-0100,6005-101S-0200

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3CD

—0o0

TGO

REMARKS

6211-110-084-20

CYLINDERHEAD ASSY

VGO2
1

6209-610-003-00

CUP/SEALING/50

6209-605-004-10

PLUG/PT1/2

6212-569-002-00

SEAL,OIL

V682-200-000-60

BALL

6211-141-057-10

GASKET/CYLINDERHEAD

B RrOoO N

6209-000-005-00

BOLT

0N O WN|-

6209-300-014-00

STUD

k| K| K| X | | K| XOTDW®W




FIG. 3 CYLINDER HEAD COVER

6005-110 -0100

17

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3CD
VGO2

o--

TIO

REMARKS

6211-170-007-30

COVER/CYLINDER HEAD

1

6211-179-011-20

RUBBERFLANGE

6211-291-010-00

COVER/BLOWBY

V195-164-008-30

SCREW/TAPPING

6211-751-001-10

CAP,OIL FILLER

6211-173-005-00

SEAL/CYL HEAD/UNDER

6209-490-002-10

NUT/CAP

6209-572-003-00

GASKET

© 00N OGS~ WN P

6209-360-109-10

HOSE/RUBBER

k| k| X[ X | X | k| F XOTW

BN R R AR R




18

FIG. 4 INLET MANIFOLD

6005-120 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3CD
VGO2
1

—0o0

REMARKS

6214-110-003-00

MANIFOLD/INLET ASSY

6214-115-003-10

GASKET/INLETMANIFOLD

¥ ¥ *¥|OTWOW

1

wW(N |-

V231-360-802-50

FLANGEBOLT

6




19

FIG. 5 EXHAUST MANIFOLD

6005-140C-0100

7))
N4
[a'd
<
=
L
[a'd
oxrao
0O a
-+ O
|
w
[a)]
0
=
S
MG "
o mo
> |
r
nooOlx (¥ | %
(a)
o)
z NF__H
O MN%
= <
b (T3&
x |WzT<
B 15Xa
w |Jws
a |[o/FUW
L wo
S Ik
0ndd
< <00
=2 0mnm
oo oo
N O
W | o | N~
a) N[O O m
O |©o®o
O |awolo
= |9 m
wm | = o
O ¢ o
- o
NN N
| ©o[>©
H | N M| <
X




20

6005-203D-0100

FIG. 6 CYLINDER BLOCK

29

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3CD

—0o0

TGO

REMARKS

6211-210-056-70

CYLINDERBLOCK ASSY

VGO2
1

6209-000-006-00

BOLT

6209-610-007-00

CUP/SEALING/16

6209-610-001-10

CUP/SEALING/28

6209-610-009-00

CUP/SEALING/36

6209-610-003-00

CUP/SEALING/50

6209-605-007-00

PLUG/PT1/8

6212-531-008-30

PIN/IDLEGEAR

O[O0 |N O 0D WN|F-

6211-258-001-00

SEAL,BEARING CAP

=
o

6211-258-002-00

SEAL,BEARING CAP/7

=
[N

6211-510-008-00

BEARING/CRANK SET

[
N

6211-511-007-00

BEARING/CRANK/UPPER

[
w

6211-511-008-00

BEARING/CRANK/LOWER

[
»

6211-599-004-00

BEARING/THRUST/CRANK

=
[y

6209-625-003-20

OILSEAL

=
(=2}

6209-749-001-20

PIN/TUBE

[
ﬂ

6213-129-006-00

PIN/STRAIGHT

[
o

6209-740-005-00

PIN

[
©

6904-110-840-00

STUD/M8X40

N
o

6904-110-822-00

STUD

N
=

V251-340-806-00

BOLT/STUD

N
N

6294-453-002-00

DOWEL

N
w

6213-721-007-00

PIPE/WATERDRAIN

N
H

6213-319-001-00

CONNECTOR,OIL FILTER

N
(4]

6211-291-007-20

COVER/INJECTIONPUMP

N
2]

6211-292-001-20

GASKET/COVER

N
~

V230-360-601-20

FLANGEBOLT

N
o)

6215-549-013-00

PIN

N
©

6211-760-041-20

LEVELGAGE

w
o

6211-766-033-00

GUIDE/LEVELGAGE COMP

Nl k| k| k| R k| k| k| R R k| k| k| R X k| K| K| X k| k| K| K| X[ k| k| K| X X X OTW

PR R R RN R NDNDNDNDN RN DD PN A PO W R NN O




FIG. 6 CYLINDER BLOCK

29
6005-203D-0100
S [TyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P "E3cD T|O|R REMARKS
C VG02 C|[L |P
31 [6211-751-002-00 CAP/OILFILLER * 1
* 1

32 |V720-103-502-50 O-RING/P25




22

FIG. 7 BEARING/UNDER SIZE (OPTION)

FIG. 14—

6005-209 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3CD

—0o0

TGO

REMARKS

6211-530-008-00

BEARING/CRANK/UNDER

VGO2
1

6211-599-004-00

BEARING/THRUST/CRANK

6211-540-008-00

BEARING/CRANK/UNDER

6211-599-004-00

BEARING/THRUST/CRANK

6212-273-009-00

BEARING/CONNECTING R

oD WINEP

6212-274-009-00

BEARING/CONNECTING R

HH A4 4o To

W W N RPN




FIG. 8 OIL PAN

23

o—3
&>
6005-2101-0100
S |TYPE OF MODEL G
KEY PART CODE DESCRIPTION P E30D R REMARKS
C | V602 P
1 [6211-361-076-00 OILPAN COMP * 1
2 |3805-355-002-20 PLUG/M14X1.5 * !
3 |V720-102-401-80 [O-RING/P18 * 1
4 |V230-360-601-00 FLANGEBOLT * 18




FIG. 9 REAR PLATE

24

6005-220E-0100

REMARKS

oxa

OO0 4

—F+O0

.

w

[a]

0

=

G

wiBYH [« m |~

o mo

> W

T

naolx % |x | x
s

Z o

18| 8

K =

T o 2

3|5 2

L

a RHME
mji=PIagt
= zkFF
<< 12
/000
olamnm
oloolo
o - oo
L DN I I I |

w |™mao

O |olojo|w

O |o|olo o

G |4/ o

= <™

mm o molo

O ([ -
-|-lolo
NN N o
©|©o|©|©

H N <

4




FIG.10 TIMING GEAR CASE

6005-241D-0100,6005-241D-0200

25

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3CD
VGO2

TIO

REMARKS

6211-310-013-80

GEARCASE ASSY

6209-605-003-10

PLUG/PT1/4

6209-610-004-00

CUP/SEALING/20

6904-110-822-00

STUD

6904-110-855-00

STUD

6904-110-850-00

STUD

6209-625-002-00

SEAL,OIL

V231-360-808-50

FLANGEBOLT

© 00N OGS~ WN P

V231-360-807-50

FLANGEBOLT

V231-360-807-00

FLANGEBOLT

3817-401-001-00

NUT/MO08

V231-360-801-60

FLANGEBOLT

V231-360-805-00

FLANGEBOLT

V231-360-806-00

FLANGEBOLT

1425-621-004-00

HOLDER/JE/9-9

V231-360-803-00

FLANGEBOLT

6209-500-003-00

WASHER/08X14X01

6215-546-006-00

STOPPER/MAX POWER ST

6215-549-057-00

NUT/MAXPOWERSTOPPER

6209-587-006-10

RING/TAMPER REGISTAN

6215-549-058-10

CAP/MAXPOWERSTOPPER

6209-920-002-00

PACKING

V780-140-000-2B

PLUG/SCREW/SEAL

6215-542-004-20

PIN/ARM

P117-303-003-00

PIN/SNAP

6215-542-005-10

PIN

6209-600-004-00

PLUG/SCREW

6209-500-003-00

WASHER/08X14X01

6209-740-006-00

PIN/GROOVE

6211-312-005-10

GASKET/GEARCASE

Skl k| k| k| k| | k| k| k| R K| k| k| K| K[ k| k| | K| k| k| | K[ k| k| X ¥ ¥ F XIOODW

R R R R R NR R R R R R R R R R A ®®NR R R R RN R R R




26

FIG.10 TIMING GEAR CASE

6005-241D-0100,6005-241D-0200

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3CD

—0o0

TGO

REMARKS

31

6213-160-005-00

VALVE/RELIEF ASSY

VGO2
1

32

6213-161-003-10

PISTON/VALVE/RELIEF

33

6213-164-001-00

SPRING/RELIEF VALVE

34

V705-140-012-00

RING,SNAP/12 C

35

6209-050-003-00

BOLT/HI-IDLESTOPPER

36

6215-549-059-00

NUT/HI-IDLESTOPPER

37

6209-587-006-10

RING/TAMPER REGISTAN

38

6215-549-060-10

CAP/MAXPOWERSTOPPER

39

6209-050-002-00

BOLT/M6

40

V301-260-006-00

NUT/M6

41

6211-311-013-20

PLATE/FRONT

42

6211-312-006-10

GASKET/PLATE

43

6902-050-816-00

BOLT

44

6211-319-003-00

SPACER

45

V723-102-005-00

O-RING 1A S50

46

6209-749-001-20

PIN/TUBE

47

6904-110-822-00

STUD

48

6212-530-005-20

SHAFT/HYDRAULIC ASSY

49

V600-110-600-50

BEARING,RB/6005

50

6211-321-022-00

COVER/HYDRAULIC

51

6211-322-002-00

GASKET/COVER

52

V304-260-008-00

NUT

53

V401-160-008-00

WASHER,SP/M 8

54

6211-321-022-00

COVER/HYDRAULIC

55

6211-322-002-00

GASKET/COVER

56

V304-260-008-00

NUT

57

V401-160-008-00

WASHER,SP/M 8

%l k| k| K| | k| k| R | k| k| k| K| k| k| k| K[ X k| k| K| X| X[ | X ¥ XOODW

BB R RSB R RN R RN R RS R R R R R R R R R R R




FIG. 11 HANGER

6005-290 -0100

TYPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION E3CD T|O|R REMARKS
vegz cl|L|P

6211-777-007-30 HANGER

6901-911-020-00 BOLT,SEMS/M10X20 1

¥ k| X|OTW

[SSAN SR

V233-361-002-00 FLANGEBOLT 1




28

!

6005-301B-0100

FIG.12 VALVE

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3CD

—0o0

TGO

REMARKS

6212-551-020-10

VALVE/INTAKE

VGO2
3

6212-552-008-00

VALVE/EXHAUST

3

6212-561-003-00

SPRING/VALVE

6

6212-563-001-00

SEAT,VALVE SPRING

6212-565-001-00

CUTTER,VALVE

[y
N

6212-571-002-30

TAPPET

6212-575-003-00

PUSHROD

6212-600-009-20

ROCKERSHAFT ASSY

O[O0 |N O 0D WN|F-

6212-611-004-10

ROCKERARM

=
o

6212-620-008-20

SHAFT/ROCKERARM ASSY

=
[N

6212-626-002-10

PLUG

[
N

6212-628-010-10

BRACKET/ROCKERSHAFT

[
w

6212-628-011-10

BRACKET/ROCKERSHAFT

[
»

6209-940-004-00

SPRING

=
[y

V704-140-016-00

RING,SNAP/16 C

=
(=2}

6212-616-002-00

SCREW ADJUST

[
ﬂ

6209-409-003-00

NUT

[
o

6209-000-002-00

BOLT

[
©

V231-360-805-50

FLANGEBOLT

N
o

3817-401-001-00

NUT/M08

Bl k| k| k| k| R k| k| k| R X k| k| K| X| X k| K| X XOODW

N R P O O N DN P NN PR O P OO




FIG. 13 CAM SHAFT

6005-310 -0100

29

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3CD

TIO

REMARKS

6212-511-005-00

CAMSHAFT

VGO2
1

6212-522-004-10

GEAR/CAMSHAFT

6209-730-005-00

KEY/07X05X09

6212-535-007-00

PLATE/THRUST

6901-910-612-00

BOLT,SEMS/M6X12

o 0d WINP

6212-523-006-50

GEAR/IDLE ASSY

| k| k| | X ¥XIOTW

1
1
1
2
1




30

6005-340P-0100

FIG. 14 PISTON

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3CD

—0o0

TGO

REMARKS

6212-111-095-30

PISTON

VGO2
3

6212-121-028-10

RING/PISTONSET

6212-211-002-00

PIN/PISTON

6909-950-115-00

RING SNAP

6212-230-011-30

CONNECTINGROD ASSY

6212-235-004-10

BOLT/CONNECTINGROD

| k| k| K[ X | X XOTW

W o W o w w

N oo bh WNEk

6212-271-009-00

BEARING/CONNECTING R




FIG. 15 PISTON/OVER SIZE (OPTION)

6005-349P-0100

31

S |TYPE OF MODEL G
KEY PART CODE DESCRIPTION Z 360 § REMARKS
VGO2
1 |6212-114-095-30 PISTON/OV T| 3
2 |6212-124-028-10 RING/PISTON/OVSET T| 3
3 [6212-116-095-30 PISTON/OV T| 38
4 |6212-126-028-10 RING/PISTON/OVSET T| 38




32

&

6005-351F-0100

FIG. 16 CRANK SHAFT

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3CD

—0o0

TGO

REMARKS

6212-310-011-40

CRANKSHAFT  ASSY

VGO2
1

vV523-101-001-80

PIN

6212-521-008-00

GEAR/CRANK

6209-730-006-00

KEY/07X05X43

6212-330-031-50

FLYWHEEL ASSY

6212-333-002-00

RINGGEAR

6209-046-015-00

BOLT/FLANGE

6212-371-035-10

PULLEY/CRANK

O[O0 |N O 0D WN|F-

6209-000-043-00

BOLT/CRANK

k| k| K[ X | X | | X XOTDW®W

R = S S e




6005-401C-0100

FIG.17 OIL PUMP

33

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3CD

TIO

REMARKS

6213-100-004-30

OILPUMP ASSY

VGO2
1

6213-111-002-20

BODY/OILPUMP

6213-120-002-30

GEAR/OILPUMP ASSY

6213-125-002-10

ROTOR/OUTER

6213-129-003-00

PIN/STRAIGHT

6213-119-001-00

BOLT/WS

V220-540-602-00

SCREW/SOCKET

6213-140-005-10

STRAINER COMP

V720-103-502-20

O-RING/P22

6213-149-003-20

CLAMP/STRAINER

V231-360-801-60

FLANGEBOLT

k| k| k| K| X[ K| k| ¥ X X FXOTWOW

R R R R R W W N R R R

6213-240-002-10

CARTRIDGE/OILFILTER




34

6005-420A-0100

FIG. 18 WATER PUMP

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3CD

—0o0

TGO

REMARKS

6213-610-004-40

WATERPUMP ASSY

VGO2
1

6213-611-003-20

BODY/WATERPUMP

6213-631-002-00

BEARING/WATER PUMP

6213-631-005-00

BEARING/WATERPUMP

6213-622-002-10

SEAL SET/WATER PUMP

6213-621-003-00

ROTOR/WATERPUMP

6213-642-002-00

SEAL/WATER PUMPPULLE

6213-613-002-10

GASKET

O[O0 |N O 0D WN|F-

6213-612-004-00

PLATE/WATER PUMP

=
o

6213-619-003-00

SCREW/WATER PUMP

=
[N

6213-619-002-00

PIPE/WATER PUMP

[
N

6213-614-001-10

GASKET ,WATER PUMP

[
w

6213-619-007-10

SPACER/WATERPUMP

[
»

6213-614-001-10

GASKET ,WATER PUMP

=
[y

V231-360-804-00

FLANGEBOLT

=
(=2}

3817-401-001-00

NUT/M08

[
ﬂ

6213-729-013-10

HOSE/RUBBER

[
o

J061-210-015-00

CLAMP/WIRE/10-15

[
©

6213-716-001-50

HOUSING/THERMOSTAT

N
o

6213-743-002-10

GASKET/HOUSING

N
=

V231-360-802-00

FLANGEBOLT

N
N

V231-360-807-50

FLANGEBOLT

N
w

6513-770-022-10

THERMOSTAT

N
H

6213-711-003-20

PIPE,WATER OUTLET

N
(4]

V723-102-005-50

O-RING

Nl k| k| k| k| X[ k| k| k| K| | k| K| K| X k| k| K| K| X[ k| k| K| X X X OTDTW

N R R R R R R RN R RN R R RN R R R R R R Rk

N
2]

V231-360-802-50

FLANGEBOLT




6005-480S-0100

FIG.19 COOLING FAN

35

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3CD
VGO2

TIO

REMARKS

6213-660-016-00

FAN/COOLING

6213-641-022-10

PULLEY/WATERPUMP

6213-669-008-00

SPACER/FAN/48

6209-030-044-00

BOLT/WS

g WwnN e

6213-671-030-00

BELT/VR5A39.0

¥ k| k| F| X[OTW

1
1
4
1




36

g W N

6005-501E-0100

bbbt

FIG.20 INJECTION NOZZLE

2-2
L

- ¥

?::5’:‘

&

&

3

|
i\

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3CD

—0o0

TGO

REMARKS

6215-300-045-10

INJECTIONNOZZLE ASSY

VGO2
3

FIG 027

6215-315-002-00

GASKET,NOZZLE

6215-315-006-00

HEATSHILD/NOZZLE

6215-315-005-00

WASHER/CORRUGATE

6215-315-007-00

GASKET

6215-411-133-00

PIPE/INJECTION ASSY

6215-411-134-00

PIPE/INJECTION ASSY

0N OO WN|-

6215-411-135-00

PIPE/INJECTION ASSY

k| K| K| X | X XOTDW

PP P W w w w




6005-510X-0100

FIG.21 INJECTION PUMP

6-28

4\31

37

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3CD

TIO

REMARKS

6215-600-104-20

INJECTIONPUMP ASSY

VGO2
1

FIG 028

6219-752-045-00

SHIM/INJECTIONPUMP

6219-752-044-00

SHIM/INJECTIONPUMP

6219-752-046-00

SHIM/INJECTIONPUMP

6219-752-047-00

SHIM/INJECTIONPUMP

V231-360-802-00

FLANGEBOLT

3817-401-001-00

NUT/MO08

6215-621-017-10

CAMSHAFT/INJPUMP

6212-524-006-30

GEAR/INJECTIONPUMP

6209-730-005-00

KEY/07X05X09

V600-110-620-30

BEARING,RB/6203

V600-110-600-40

BEARING,RB/6004

6212-535-009-00

PLATE/THRUST/INJPUMP

6901-910-612-00

BOLT,SEMS/M6X12

6215-520-007-10

FLYWEIGHT ASSY

6209-030-043-00

BOLT/M6X10

6215-526-004-00

THRUSTPIECE

6215-541-001-10

ARM/FLOATING COMP

6215-543-002-10

RINK/CONTROL

6215-542-006-00

PIN,CONTROL

V710-140-004-00

RING,SNAP/ 4 E

6215-549-031-10

SPRING/SETTING

6215-531-010-00

SPRING/GOVERNOR

6215-541-044-00

LEVER/CONTROL COMP

V720-101-900-80

O-RING/P 8

6209-580-002-10

SPRING,RETURN

6215-549-076-10

ARM/CONTROL

V301-260-006-00

NUT/M6

V411-260-006-00

WASHER / M6

V401-160-006-00

WASHER,SP/M 6

Xl k| ok k| X k| k| k| R N k| k| k| R | k| k| K| X k| k| K| K| X[ k| k| ¥ X F X OTWOW

R R R R R R R R R R R R R R W R R R R R R R R NNR R R R




38

6005-510X-0100

FIG.21 INJECTION PUMP

6-28

20 22

4\3
o
8

21

1

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3CD
VGO2
1

—0o0

TGO

REMARKS

31

6215-549-039-00

SPRING/STARTING

¥ *IOTW

32

6215-537-002-10

SPRING/IDLE

1




6005-550F-0100

FIG. 22 FUEL PIPE

39

S |TYPE OF MODEL G
KEY PART CODE DESCRIPTION E E3CD I; REMARKS

VGQ2
1 [6215-412-004-00 CONNECTOR/FUEL * 1
2 |6215-411-136-00 PIPE/FUEL * 1
3 |6209-360-011-00 HOSE/RUBBER * 1
4 1J062-076-082-00 CLIP/HOSE/7.6-8.2 * 2
5 |3640-586-004-00 RESISTANCE/1.0 * 1




40

FIG. 23 ADAPTER

6005-560X-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3CD
VGO2
1

—0o0

TGO

REMARKS

1

6215-548-069-00

ADAPTER/260X120 ASSY

¥ *IOTW®W

2

6215-541-016-40

ARM/TENSION

1




FIG.24 ELECTRIC (1)

6005-801R-0100,6005-801R-0200

41

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3CD

TIO

REMARKS

6281-200-020-00

GENERATOR ASSY

VGO2
1

FIG 030

6213-674-006-20

PLATE/ADJUST

V231-360-802-00

FLANGEBOLT

1373-121-001-00

WASHER/9X22X2

V233-361-007-00

FLANGEBOLT

V334-260-010-00

NUT/M10

6281-100-002-30

STARTER ASSY

FIG 029

6901-931-240-00

BOLT

© 00N A~ WN P

V304-260-012-00

NUT/M12

k| k| K[ X | X | k| F XOTW

NN R R R R R R




42

FIG.25 ELECTRIC (2)

6005-820P-0100,6005-820P-0200

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3CD

—0o0

TGO

REMARKS

6281-971-001-10

SWITCH/OILPRESSURE

VGO2
1

6282-450-008-00

SWITCH/OVERHEAT

6281-410-023-10

GLOWPLUG

6209-440-005-00

NUT/FLANGE

6219-732-017-00

CONNECTOR/GLOWPLUG

6281-910-011-00

SOLENOID

6209-630-002-10

GASKET

V220-540-601-60

BOLT

O[O0 |N O 0D WN|F-

V401-160-006-00

WASHER,SP/M 6

k| k| K[ X | X | | X XOTD®W

N N B R RP W W R




6005-9991-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3CD

REMARKS

6287-810-032-10

REPAIR/ENGINESET

VGO2
1

6212-569-002-00

SEAL,OIL

6211-141-057-10

GASKET/CYLINDERHEAD

6211-173-005-00

SEAL/CYL HEAD/UNDER

6209-572-003-00

GASKET

6214-115-003-10

GASKET/INLETMANIFOLD

6214-145-004-20

GASHET/EXH MANIFOLD

6211-258-001-00

SEAL,BEARING CAP

6211-258-002-00

SEAL,BEARING CAP/7

6209-625-003-20

OILSEAL

6211-292-001-20

GASKET/COVER

6209-625-002-00

SEAL,OIL

6209-500-003-00

WASHER/08X14X01

6211-312-005-10

GASKET/GEARCASE

6211-312-006-10

GASKET/PLATE

V723-102-005-00

O-RING 1A S50

V720-103-502-20

O-RING/P22

6213-614-001-10

GASKET ,WATER PUMP

6213-743-002-10

GASKET/HOUSING

V723-102-005-50

O-RING

B R RN R R R RN R R RN R RN R R o

6209-630-002-10

GASKET

Al A A A A A A |A A Ao




44

6215-300-045-1B

FIG.27 COMPONENT PARTS
FOR 6215-300-045-10 ON Fig.20

D

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3CD

—0o0

TGO

REMARKS

6215-330-028-00

HOLDER/NOZZLEASSY

VGO2
3

6215-345-044-00

SHIM/0.10

6215-345-045-00

SHIM/0.20

6215-345-046-00

SHIM/0.30

6215-345-047-00

SHIM/0.40

6215-345-048-00

SHIM/0.50

6215-345-049-00

SHIM/0.52

6215-345-050-00

SHIM/0.54

O[O0 |N O 0D WN|F-

6215-345-051-00

SHIM/0.56

=
o

6215-345-052-00

SHIM/0.58

=
[N

6215-345-053-00

SHIM/0.80

[
N

6215-343-010-00

SPRINGNOZZLE

[
w

6215-342-013-00

SPRINGSEAT

[
»

6215-339-004-00

SPACER

=
[y

6215-332-014-00

NUT/NOZZLERETAINING

=
(=2}

6215-311-036-00

NOZZLE

[
ﬂ

6215-359-003-00

GASKET

N k| k| k| k| k| k| k| K| X[ | k| K| K| X| F| k| XOTODW®W

W W W wwow owow ww owow w w w w w

[
o

6215-359-004-00

NUT




6215-600-104-2E

FIG.28 COMPONENT PARTS
FOR 6215-600-104-20 ON Fig.21

L@;é\ 1 51
%&

45

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3CD

TIO

REMARKS

6215-611-015-00

HOUSING/PUMP

VGO2
1

6215-631-015-00

PLUNGER ASSY

6215-641-002-00

VALVE,DELIVERY

6215-643-005-00

SPRING/DELIVERYVALVE

6215-649-008-00

GASKET

6215-644-009-00

HOLDER/DELIVERYVALVE

6215-649-014-00

ORING

6215-635-004-00

SLEEVEFLANGE

© 00N OGS~ WN P

6215-649-013-00

ORING

6215-649-011-00

BOLT

6215-622-003-00

TAPPET

6215-629-017-00

PIN

6215-629-035-00

SNAPRING

6215-634-003-00

SPRING/PLUNGER

6215-639-008-00

SPRINGSEAT

6215-639-009-00

SPRINGSEAT

6215-629-060-00

PLATE/T=2.60

6215-629-061-00

PLATE/T=2.65

6215-629-062-00

PLATE/T=2.70

6215-629-063-00

PLATE/T=2.75

6215-629-064-00

PLATE/T=2.80

6215-629-065-00

PLATE/T=2.85

6215-629-066-00

PLATE/T=2.90

6215-629-067-00

PLATE/T=2.95

6215-629-036-00

PLATE/T=3.00

6215-629-037-00

PLATE/T=3.05

6215-629-038-00

PLATE/T=3.10

6215-629-039-00

PLATE/T=3.15

6215-629-040-00

PLATE/T=3.20

6215-629-041-00

PLATE/T=3.25

%l k| ok k| X k| k| k| R N k| k| k| R | k| k| K| X | | k| K| K| X[ k| Ok ¥ X F FOTDTWOW

R R R R R R R R R R R R R R W R W W o o w w w w w w w




40 FIG.28 COMPONENT PARTS
FOR 6215-600-104-20 ON Fig.21

d
*

51
?21 51

6215-600-104-2E

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3CD

REMARKS

31

6215-629-042-00

PLATE/T=3.30

VGO2
1

32

6215-629-043-00

PLATE/T=3.35

33

6215-629-044-00

PLATE/T=3.40

34

6215-629-045-00

PLATE/T=3.45

35

6215-629-046-00

PLATE/T=3.50

36

6215-629-047-00

PLATE/T=3.55

37

6215-629-048-00

PLATE/T=3.60

38

6215-629-049-00

PLATE/T=3.65

39

6215-629-050-00

PLATE/T=3.70

40

6215-629-051-00

PLATE/T=3.75

41

6215-629-052-00

PLATE/T=3.80

42

6215-629-053-00

PLATE/T=3.85

43

6215-629-054-00

PLATE/T=3.90

44

6215-629-055-00

PLATE/T=3.95

45

6215-629-056-00

PLATE/T=4.00

46

6215-629-058-00

PLATE/T=4.05

47

6215-629-059-00

PLATE/T=4.10

48

6215-637-004-00

CONTROLRACK

49

6215-635-005-00

CONTROLSLEEVE

50

6215-619-023-00

EYEBOLT

51

6115-639-008-00

GASKET

52

6215-619-024-00

BOLT

53

6215-359-006-00

GASKET

%l k| k| R X | k| k| k| K| k| k| k| K| X | k| k| K| X X| | F| ¥ XOODW

B RN R W R R R R R R R R R R R R R R R R R




6281-100-002-3K

FIG.29 COMPONENT PARTS
FOR 6281-100-002-30 ON Fig.24

47

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3CD

TIO

REMARKS

6281-111-005-00

YOKE/STARTER ASSY

VGO2
1

6281-121-006-00

ARMATURE/STARTE ASSY

6281-129-038-00

BEARING

6281-129-039-00

BEARING

6281-124-007-10

CLUTCH/STARTER ASSY

6581-129-099-00

RORA

6281-129-040-00

RETAINER

6281-123-005-00

PINION/STARTER

© 00N OGS~ WN P

6281-129-041-10

HOUSING/STARTER ASSY

6281-115-008-00

FRAME/STARTEREND

6281-116-004-00

HOLDER/STARTER ASSY

6581-117-007-00

SPRING,BRUSH

6281-151-021-00

SWITCH/MAGNETIC ASSY

6281-129-062-00

SCREW

6281-129-042-00

BOLT/WS

6281-129-043-00

BOLT/THROUGH

6581-129-092-00

BALL

6281-129-044-00

SPRING/RETURN

6281-129-003-00

O-RING

6281-115-016-00

BUSHING/DRAIN

6909-111-508-00

NUT

6281-229-041-00

NUT

6281-115-010-00

COVER

% | k| k| R X k| k| k| H| k| k| k| K| X | k| k| K| X X| | ¥ ¥ X OTODW

B R R RN R RNNDN RS R R R R RO R R R R




48

6281-200-020-0B

FIG.30 COMPONENT PARTS
FOR 6281-200-020-00 ON Fig.24

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3CD

—0o0

TGO

REMARKS

6281-222-012-00

PULLEY

VGO2
1

6281-229-002-00

NUT

6281-229-003-00

COLLOR

6281-221-007-00

ROTOR ASSY

6281-229-004-00

COVER,BEARING

6281-229-032-00

BEARING/BALL

6281-213-017-00

FRAME/DRIVEEND ASSY

6281-229-006-00

PLATE

O[O0 |N O 0D WN|F-

6281-229-007-00

BOLT

=
o

6281-229-008-00

BOLT

-
-

6281-229-033-00

BEARING/BALL

=
N

6281-214-003-00

FRAME

=
w

6281-214-004-00

COVER

[IY
H

6281-229-029-00

HOLDER ASSY

=
[y

6281-229-011-00

BUSH

=
(=2}

6281-217-003-00

HOLDER/BRUSH ASSY

-
ﬂ

6281-215-001-00

BRUSH

=
[o]

6281-216-001-00

SPRING

=
©

6281-229-012-00

BOLT

N
o

6281-229-013-00

BOLT

N
=

6281-229-014-00

BOLT

N
N

6281-229-015-00

BOLT

N
w

6281-229-016-00

NUT

N
H

6281-229-017-00

BOLT

N
(4]

6281-229-018-00

NUT

Nl k| k| k| R R k| k| k| R X k| K| K| X k| k| K| K| K| k| K| K| XX X OTW

Bl R NN W R o NNN R R R R R RN R R R R R Rk

N
2]

6281-271-002-00

REGULATOR ASSY




CHASSIS

1752-097-200-00






FIG. 1 BRACKET(ENGINE)SYSTEM

1752-101 -0100

147
15—

51

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SZ330F

o--

TIO

REMARKS

1752-101-200-00

BRACKET/FRONT/L COMP

1

V201-361-202-50

BOLT/M12X25

V401-160-012-00

WASHER,SP/M12

1752-101-210-00

BRACKET/FRONT/R COMP

V201-361-202-50

BOLT/M12X25

V401-160-012-00

WASHER,SP/M12

1752-101-001-00

BRACKET/REAR/LH

V201-361-202-50

BOLT/M12X25

© 00N OGS~ WN P

V401-160-012-00

WASHER,SP/M12

1752-101-002-00

BRACKET/REAR/RH

V201-361-202-50

BOLT/M12X25

V401-160-012-00

WASHER,SP/M12

3623-150-003-10

INSULATOR/MOUNT/LH

V304-260-012-00

NUT/M12

V401-160-012-00

WASHER,SP/M12

V411-260-012-00

WASHER /M12

3623-263-001-00

WIRE,LEAD

k| k| H| X k| k| k| K| K| X| k| Ok XX F FXOTDTW

B A 0 0 A DA RA AR A AR AN




52

(ENGINE)

19
23 L/

(ENG INE) 19_+ ?*
f 184a 22]
19— | 1

|
L

1752-102 -0100

16
12_\9 ENGINE)
* 4 28
19
18 |

20_?&\ 24 (ENGINE)

FIG. 2 RADIATOR SYSTEM
1

40

33

|
38

o
4 encine

I
T T 1
39 3834 37

a

KEY PART CODE

DESCRIPTION

TYPE OF MODEL

SZ330F

—00
TITO

REMARKS

1752-102-310-00

RADIATOR ASSY

1

1650-102-202-10

CAP

1752-102-311-00

PROTECTOR

1740-102-503-00

GUIDE/LH

1740-102-504-00

GUIDE/RH

1703-102-203-00

SCREW/P

1740-102-505-00

PACKING

1752-102-005-00

INSULATOR/15X15X280

O[O0 |N O 0D WN|F-

1752-102-006-00

INSULATOR/15X15X140

=
o

1752-102-007-00

INSULATOR/15X15X650

=
[N

1752-102-001-00

HOSE/RADIATOR/UPPER

[
N

J061-236-044-00

CLAMP/WIRE/36-44

[
w

J061-230-038-00

CLAMP/WIRE/30-38

[
»

1752-102-002-00

HOSE/RADIATOR/LOWER

=
[y

J061-230-038-00

CLAMP/WIRE/30-38

=
(=2}

J061-236-044-00

CLAMP/WIRE/36-44

[
ﬂ

1617-102-007-00

CLAMP

[
o

1752-102-011-00

HOSE/350

[
©

J061-210-015-00

CLAMP/WIRE/10-15

N
o

1560-104-010-40

CONNECTOR

N
=

1424-101-203-00

PLUG

N
N

1424-101-204-00

PACKING

N
w

1636-102-012-00

COLLAR/09X13X28

N
H

V211-360-805-50

BOLT/M8X55

N
(4]

3666-202-005-10

PAD/50

N
2]

1376-402-003-00

BAND,WIRE/140

N
~

1752-102-210-00

SHROUD COMP

N
o]

1675-102-002-00

INSULATOR

N
©

1752-102-004-00

INSULATOR/1100

w
o

1705-102-014-00

TRIM/130

Nl k| k| k| R k| k| k| R X k| k| k| K| | k| K| K| X k| k| K| K| X[ k| k| K| X X X OTW

B RN RN R R R R R R BN R R R R R R RN RN SN R R R R




(ENGINE)

19
23 L/

(ENG INE) 19_+ ?*
f 184a 22]
19— | 1

|
-

1752-102 -0100

16
12_\9 ENGINE)
e 4 28
19
18 |

20_?&\ 24 (ENGINE)

FIG. 2 RADIATOR SYSTEM
1

40

-
4 encine

33

|
38

39 3834 37
e

- e—35—]

I
[

36—

53

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SZ330F

o--

—OoO0

TIO

REMARKS

31

V210-360-602-00

BOLT/SP

1

32

1752-102-008-00

INSULATOR/20X20X40

33

1690-102-210-00

RESERVETANK ASSY

34

1690-102-212-00

CAP

35

1690-102-213-00

PACKING

36

1690-102-214-00

HOSE/RUBBER

37

1690-102-215-00

HOSE/RUBBER

38

1690-102-216-00

CLUMP

39

1690-102-217-00

HOSE/RUBBER

40

1650-658-333-00

BRACKET

41

V210-360-601-60

BOLT(SP)/M6X16

42

1752-102-250-00

STAY/TANK COMP

43

V211-261-002-50

BOLT(S) M10X25

44

V201-260-803-50

BOLT/M 8X35

45

4101-102-038-00

WASHER/24X9X3.2

46

1423-616-004-00

CUSHION/RUBBER/10X25

47

1421-603-004-00

BUSH,LEVER

48

V304-260-008-00

NUT

49

1752-102-270-10

PLATE/LOWER COMP

50

V211-260-802-50

BOLT/S

Bk | k| k| R R k| k| k| R | k| k| K| X F| k| ¥ ¥ XOTODW

BRN N B NNNRDNR RN R R R R RN




54

1752-103 -0100

FIG. 3 MUFFLER SYSTEM

S |TYPE OF MODEL C|G
KEY PART CODE DESCRIPTION P o|R REMARKS

c |SZ330F Llp

1 |1752-103-200-30 MUFFLER COMP * 1

2 |1596-105-001-00 |IGASKET * 1

3 |V203-361-003-00 BOLT * 2

4 |V401-160-010-00 WASHER,SP/M10 * 2

5 |V211-660-802-00 BOLT/8X20 * 2




1

&JM

1752-104 -0100

(ENGINE)

(ENGINE)

FIG. 4 CLEANER(AIR)SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SZ330F

TIO

REMARKS

1650-104-200-10

CLEANER/AIR ASSY

1

1650-104-210-00

COVER ASSY

1650-104-201-00

CLIP

1650-104-203-10

ELEMENT ASSY

1544-104-205-00

VALVE

1614-104-001-10

BAND/CLEANER

1677-104-001-00

PIPE/CLEANER/INLET

J061-247-055-00

CLAMP/WIRE/47-55

© 00N OGS~ WN P

1678-104-002-00

HOSE/CLEANER/OUTLET

J061-252-063-00

CLAMP/WIRE/52-63

1752-104-200-00

BRACKET/CLEANER COMP

1427-111-229-00

CUSHION,RUBBER

V362-260-008-00

NUT/WASHER

V211-660-802-00

BOLT/8X20

L% | k| k| K| X | k| K| K| X | F| k| XOTDW

N RN RN R R R R R R N R




56

1752-105 -0100

FIG. 5 PUMP(FUEL)SYSTEM

~
26 @y
25 g .
o 2
15 1—16
[\ 23

\J

»%:1

6* 1 8\1 19

wd

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL | |

SZ330F c

—0o0

TGO

REMARKS

1716-105-200-10

FILTER/FUEL ASSY

1

1444-102-202-00

LEVER

1415-102-007-00

SPRING,VALVE

V720-102-401-00

O-RING/P10A

1415-102-008-00

VIS

1440-103-201-00

CAP

1444-102-204-00

NUT,RING

V720-103-504-40

O-RING/P44

O[O0 |N O 0D WN|F-

1672-105-211-00

ELEMENT

=
o

1572-102-003-00

BOLT/M06X08/APSET

=
[N

1415-102-013-00

PACKING

[
N

V201-260-806-50

BOLT/M 8X65

[
w

V401-160-008-00

WASHER,SP/M 8

[
»

V411-260-008-00

WASHER,PL/M 8

=
[y

3829-311-200-00

PUMP/FUEL ASSY

=
(=2}

V210-360-601-20

BOLT,SEMS

[
ﬂ

1752-105-005-00

HOSE/06X10X620

[
o

1427-111-007-00

HOSE/220 ASSY

[
©

J061-210-012-00

CLAMP/WIRE/10-12

N
o

J062-104-111-00

CLIP/HOSE/10.4-11.1

N
=

J062-111-120-00

CLIP/HOSE/11.1-12

N
N

J062-111-120-00

CLIP/HOSE/11.1-12

N
w

1752-105-210-00

PLATE/PUMP  COMP

N
H

V211-260-801-60

BOLT,SEMS (S) M8X16

N
(4]

1560-111-007-00

HOSE/500

N
2]

J062-087-093-00

CLIP/HOSE/8.7-9.3

N
~

J062-104-111-00

CLIP/HOSE/10.4-11.1

N
o]

1752-105-200-00

PLATE COMP

N
©

V211-561-002-50

BOLT/M10X25

Xl k| k| R[N k| k| k| k| k| k| k| | X k| k| K[ H| | k| K| K| X[ |k K| X F FXOTW

B R R R R NRNN R RNRN R R R R NN R R R R R R Rk




FIG. 6 TANK(FUEL)SYSTEM

1752-111 -0100

57

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SZ330F

TIO

REMARKS

1752-111-001-00

TANK/FUEL

1

V211-360-802-50

BOLT/SP

1657-312-241-00

FORK

3676-310-210-00

GAUGE/FUEL  ASSY

1416-621-037-00

PACKING/RUBBER

1617-730-005-00

NUT/WASHER

1729-111-280-10

CAP/TANK/NONLEA ASSY

1729-111-283-00

PLATE

1729-111-284-00

PACKING

F K| K| k[ k| K| K| X F|  KIOTDW

R R R R O R R NS

B(DW\IO".HAOONI—‘

1560-111-003-20

COVER




58

1752-112 -0100

FIG. 7 BATTERY SYSTEM

3—
4—=

3—
4—=

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SZ330F

—0o0

TGO

REMARKS

1684-112-300-20

BATTERY/55B24R/ ASSY

1

1675-112-002-00

BOLT/BATTERY

V301-260-006-00

NUT/M6

V360-260-006-00

NUT/M6

1752-112-220-00

BASE/BATTERY COMP

V211-561-002-50

BOLT/M10X25

| k| k| K[ X | X XOTW

BRI N NN

N oo bh WNEk

1752-112-001-00

COVER/BATTERY




FIG. 8 LEVER(ACCELERATOR)SYSTEM

P

9

59

(ENGINE)
€
\L\ g
1 \\ 4
7 e
w{‘lg/
6
1752-117 -0100
S [TyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c |SZ330F clL|p
1 (1752-117-200-10 LEVER/ACCELERATOR * 1
2 |1646-116-051-10 GRIP/THROTTLE * 1
3 [1600-505-007-00 LINING/13X50X3 * 1
4 (1593-117-003-10 SPRING,DISK * 1
5 |V411-260-010-00 WASHER/M10 * 1
6 |V304-260-010-00 NUT * 2
7 |1752-117-210-10 CABLE/ACCELERATOR * 1
8 (V411-260-006-00 WASHER / M6 * 3
9 *| 2

V500-162-501-50

PIN,SPLIT/2.5X15




00 FIG. 9 SHAFT(INPUT)SYSTEM

(ENGINE)

1752-120 -0100

TYPE OF MODEL | |

c|G
T|O|R
S7330F IoR REMARKS

KEY PART CODE DESCRIPTION

1752-120-200-00 SHAFT/INPUT SET !

1752-120-201-00 JOINT/UNIVERSAL ASSY

1752-120-202-00 SLEEVE/YOKE

1752-120-203-00 SHAFT/YOKE

1752-120-204-00 CLAMP/YOKE

1752-120-205-00 FLANGE/YOKE

1752-120-206-00 NIPPLE/GREASE

V203-361-002-50 BOLT

B W w R R R R RN

V401-160-010-00 WASHER,SP/M10

k| k| K[ X[ X[ k| K| X XOTDW

5(00)\]0’)01#00!\3!-‘

V211-560-803-00 BOLT/M8X30




FIG. 10 PUMP(HST)SYSTEM (1/6)

1752-202 -0100

13~30-PLEASE SEE 2/6 PAGE

61

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SZ330F

REMARKS

1752-202-200-10

PUMP SET

1

1752-202-211-00

HOUSING/PTO

1752-202-212-00

HOUSING/INPUT

1752-202-213-00

SPACER

1752-202-214-00

PACKING

1752-202-215-00

RING

1752-202-216-00

PIN

1752-202-217-00

PLUG

1752-202-218-00

RING/O

N R R AN RN R R

1752-202-219-00

SEAL/OIL

1752-202-221-00

BOLT

[y
N

1752-202-222-00

BOLT

1752-202-450-10

PUMP/KPL/13CRZ ASSY

1752-202-451-00

SPRING

1752-202-452-00

PLUG

1752-202-453-00

PIN

1752-202-454-00

RING/BACKUP

1752-202-455-00

PLUG

1752-202-456-00

RING/O

1752-202-457-00

RING/O

1752-202-458-00

RING/O

1752-202-459-00

BOLT

1752-202-461-00

PACKING

1752-202-462-00

SEAL/OIL

1752-202-463-00

RING

1752-202-651-00

LEVER/NEUTRAL COMP

1752-202-652-00

SCREW

1752-202-653-00

WASHER

1752-202-654-00

LEVER

1752-202-655-10

PLATE

| k| k| k| k| N | k| k| k| K| K| k| k| E| K[ k| k| | K| k| k| K| K[ k| k| X| ¥ ¥ F FIOODW

R R R R R R PR AR N R R R NNDN PR ®




62

FIG.10 PUMP(HST)SYSTEM (2/6)

1752-202 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SZ330F

—0o0

TGO

REMARKS

31

1752-202-656-00

SPRING

1

32

1752-202-657-00

PIN

33

1752-202-658-00

SCREW

34

1752-202-659-00

WASHER

35

1752-202-661-00

WASHER

36

1752-202-662-00

RING

37

1752-202-663-00

RING

38

1752-202-664-00

PIN

39

1752-202-665-00

NUT

40

1752-202-666-00

NUT

41

1752-202-667-00

NUT

42

1752-202-668-00

BOLT

43

1752-202-470-10

PUMP/KPL/13ALZ ASSY

44

1752-202-451-00

SPRING

45

1752-202-452-00

PLUG

46

1752-202-453-00

PIN

47

1752-202-454-00

RING/BACKUP

48

1752-202-455-00

PLUG

49

1752-202-456-00

RING/O

50

1752-202-457-00

RING/O

51

1752-202-458-00

RING/O

52

1752-202-459-00

BOLT

53

1752-202-461-00

PACKING

54

1752-202-462-00

SEAL/OIL

55

1752-202-463-00

RING

56

1752-202-671-00

LEVER/NEUTRAL COMP

57

1752-202-652-00

SCREW

58

1752-202-653-00

WASHER

59

1752-202-672-00

LEVER

60

1752-202-673-10

PLATE

Xl k| k| k| R k| k| k| R R k| k| k| K| | k| K| K| X k| k| K| K| X[ k| k| K| X X X OTW

B R R R R R R R B R NR R R NNNRN R R R R R R R R Rk




61~72-PLEASE SEE 2/6 PAGE
73,74-PLEASE SEE 1/6 PAGE

FIG. 10 PUMP(HST)SYSTEM (3/6)

1752-202 -0100

63

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SZ330F

TIO

REMARKS

61

1752-202-656-00

SPRING

1

62

1752-202-657-00

PIN

63

1752-202-658-00

SCREW

64

1752-202-659-00

WASHER

65

1752-202-661-00

WASHER

66

1752-202-662-00

RING

67

1752-202-663-00

RING

68

1752-202-664-00

PIN

69

1752-202-665-00

NUT

70

1752-202-666-00

NUT

71

1752-202-667-00

NUT

72

1752-202-668-00

BOLT

73

1752-202-231-00

RING/O

74

1752-202-232-00

BOLT

75

1752-202-241-00

PLUG

76

1752-202-510-00

PUMP/BODY COMP

77

1752-202-511-00

ORIFICE/1.0

78

1752-202-512-00

KEY

79

1752-202-513-00

RING/O

80

1752-202-514-00

PIN

81

1752-202-515-00

PLUG

82

1752-202-516-00

RING/O

83

1752-202-517-00

RING/O

84

1752-202-242-00

STOPPER

85

1752-202-531-00

PIPE/SHORT

86

1752-202-532-00

PIPE/LONG

87

1752-202-533-00

GASKET

88

1752-202-534-00

GASKET

89

1752-202-535-00

BOLT/JOINT/8

90

1752-202-536-00

BOLT/JOINT/10

%l k| ok k| X k| k| k| R N k| k| k| R | k| k| K| X k| k| K| K| X[ k| Ok ¥ X F FOTDTWOW

NN DD R R R R W R NR R R R R A NN R R R R R R R R R R




64

91~109-PLEASEE SEE 3/6 PASE

1752-202 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SZ330F

—0o0

TGO

REMARKS

91

1752-202-571-00

FILTER/OIL

1

92

1752-202-572-00

JOINT/STRAINER

93

1752-202-550-00

VALVE/RELIEF ASSY

94

1752-202-551-00

RING/O

95

1752-202-552-00

WASHER

96

1752-202-553-00

RING/O

97

1752-202-560-00

VALVE ASSY

98

1752-202-561-00

SPRING

99

1752-202-562-00

RING/O

100

1752-202-243-00

PIPE

101

1752-202-244-00

RING/O

102

1752-202-245-00

RING/O

103

1752-202-246-00

BOLT

104

1752-202-247-00

BOLT

105

1752-202-248-00

BOLT

106

1752-202-540-00

VALVE/REDUCE COMP

107

1752-202-541-00

SPRING

108

1752-202-542-00

PLUG

109

1752-202-543-00

RING/O

110

1752-202-261-00

GEAR/DRIVE

111

1752-202-262-00

GEAR/DRIVE

112

1752-202-263-00

SHAFT/INPUT

113

1752-202-264-00

R.B.B

114

1752-202-580-00

CLUTCH/CYLINDER COMP

115

1752-202-581-00

CLUTCH/CYLINDER

116

1752-202-582-00

PISTON/CLUTCH

117

1752-202-583-00

DISC/FRICTION

118

1752-202-584-00

PLATE/1.2

119

1752-202-585-00

PLATE/3.2

120

1752-202-586-00

RING/D/80

Bl k| k| k| R k| k| k| R R k| k| k| K| X k| K| K| X k| k| K| K| X[ F| k| K| X F X OTW

B R oo R R R AR R R R R R R R R R R R R R R R R R Rk




FIG. 10 PUMP(HST)SYSTEM (5/6)

121~140-PLAEASE SEE 4/6 PAGE

154

1752-202 -0100

65

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SZ330F

o--

—OoO0

TIO

REMARKS

121

1752-202-587-00

SPRING/RETURN

1

122

1752-202-588-00

WASHER/34X48X2

123

1752-202-589-00

RING/34

124

1752-202-591-00

RING/80

125

1752-202-271-00

SHAFT/PTO

126

1752-202-272-00

COLLAR

127

1752-202-273-00

GEAR/PTO/47T

128

1752-202-274-00

ROD

129

1752-202-275-00

RING/SEAL

130

1752-202-276-00

RING

131

1752-202-277-00

KEY

132

1752-202-278-00

R.B.B

133

1752-202-279-00

R.B.B

134

1752-202-281-00

SCREW

135

1752-202-290-00

BRAKE/INERTIA ASSY

136

1752-202-291-00

PLATE/A

137

1752-202-292-00

PLATE/B

138

1752-202-293-00

PLATE/C

139

1752-202-294-00

PLATE/FRICTION

140

1752-202-295-00

SPACER/73X87X3

141

1752-202-401-00

COVER/PTO

142

1752-202-402-00

PACKING

143

1752-202-611-00

PLUG

144

1752-202-612-00

SPRING/PTO

145

1752-202-613-00

VALVE

146

1752-202-614-00

SHIM

147

1752-202-615-00

RING/O

148

1752-202-403-00

PISTON

149

1752-202-404-00

COLLAR

150

1752-202-405-00

SPRING

%l k| ok k| X k| k| k| R N k| k| k| R | k| k| K| X k| k| K| K| X[ k| Ok ¥ X F FOTDTWOW

R R R RN R R R R R R R RN R R R W R RN R R R R R R




66

FIG. 10 PUMP(HST)SY STEM (6/6)

151~163-PLAEASE SEE bH/6 PAGE

1752-202 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SZ330F

0o--

—0o0

TGO

REMARKS

151

1752-202-406-00

COVER/ACC

1

152

1752-202-407-00

GASKET

153

1752-202-408-00

PLUG

154

1752-202-409-00

BOLT

155

1752-202-411-00

BOLT

156

1752-202-420-00

VALVE/SOLENOID ASSY

157

1752-202-620-00

SOLENOID ASSY

158

1752-202-641-00

NUT

159

1752-202-642-00

RING/O

160

1752-202-621-00

GASKET

161

1752-202-622-00

RING/O

162

1752-202-630-00

VALVE ASSY

163

1752-202-631-00

SPRING

164

1752-202-310-20

BRACKET/LH COMP

165

V211-561-002-50

BOLT/M10X25

166

V211-661-003-00

BOLT/SP

167

1752-202-320-20

BRACKET/RH COMP

168

V211-561-002-50

BOLT/M10X25

169

V211-661-003-00

BOLT/SP

170

V304-460-010-00

NUT/M10

171

V401-160-010-00

WASHER,SP/M10

172

V411-260-010-00

WASHER/M10

Bl k| k| R R k| k| k| X k| k| k| K| X | k| K| K| X F| k| ¥XOTODW®W

NNN NS RN DR R R R R R R R R o N R




1752-271 -0100

FIG.11 LINK(HST)SYSTEM

?—9

67

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SZ330F

—OoO0

TIO

REMARKS

1752-271-210-00

ARM/RETURN COMP

2

1620-313-004-00

PIN/08X19

4101-102-038-00

WASHER/24X9X3.2

V500-162-502-00

PIN,SPLIT/2.5X20

W201-361-008-00

BOLT

1752-271-003-00

SPRING/HC040

V304-260-010-00

NUT

1646-640-580-00

DAMPER/OIL  ASSY

© 00N OGS~ WN P

V304-260-008-00

NUT

V401-160-008-00

WASHER,SP/M 8

V411-260-008-00

WASHER,PL/M 8

V500-162-502-00

PIN,SPLIT/2.5X20

k| k| k| K| X[ X | k| k| XX X XOTW

NN N N NN N N N DN DNDN

1646-640-008-10

COLLAR/09X14X09




68

1752-272 -0100

FIG.12 LEVER(HST)SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SZ330F

—0o0

REMARKS

1752-272-200-20

LEVER/RUNNING/L COMP

1

V211-660-802-50

BOLT/M8X25

1752-272-530-00

LEVER/NEUTRAL/L COMP

1752-272-002-00

GRIP

W201-360-805-50

BOLT

V304-260-008-00

NUT

V201-461-005-50

BOLT/M10X55

1376-121-001-00

WASHER/11X22X3

O[O0 |N O 0D WN|F-

V304-460-010-00

NUT/M10

=
o

2140-730-001-00

CAP/RUBBER/15A

=
[N

1752-272-230-10

ARM/HST/LH

[
N

V411-260-018-00

WASHER,PL/M18

[
w

1752-272-250-00

ROD/LH COMP

[
»

1656-664-002-00

JOINT/BALL/RH ASSY

=
[y

1752-272-006-00

JOINT/BALL/LH ASSY

=
(=2}

V334-260-010-00

NUT/M10

[
ﬂ

V401-160-010-00

WASHER,SP/M10

[
o

1752-272-007-00

NUT/LH/M10X1.25

[
©

1752-272-210-20

LEVER/RUNNING/R COMP

N
o

V211-660-802-50

BOLT/M8X25

N
=

1752-272-540-00

LEVER/NEUTRAL/R COMP

N
N

1752-272-002-00

GRIP

N
w

W201-360-805-50

BOLT

N
H

V304-260-008-00

NUT

N
(4]

V201-461-005-50

BOLT/M10X55

N
2]

1376-121-001-00

WASHER/11X22X3

N
~

V304-460-010-00

NUT/M10

N
o]

2140-730-001-00

CAP/RUBBER/15A

N
©

1752-272-240-10

ARM/HST/RH COMP

w
o

1752-272-260-00

ROD/RH COMP

Bl k| k| k| R k| k| k| R X k| k| k| K| N k| K| K| X k| k| K| K| X[ k| k| K| X X X OTW

B R R NN R R R R RNR RN W R R RN R RNN R R R R RN




1752-272 -0100

FIG.12 LEVER(HST)SYSTEM

69

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SZ330F

—OoO0

REMARKS

31

1656-664-002-00

JOINT/BALL/RH ASSY

1

32

1752-272-006-00

JOINT/BALL/LH ASSY

33

V334-260-010-00

NUT/M10

34

V401-160-010-00

WASHER,SP/M10

35

1752-272-007-00

NUT/LH/M10X1.25

36

1752-272-400-00

TUBE ASSY

37

3659-203-204-10

BUSH/17X19X15

38

1752-272-410-00

TUBE ASSY

39

3659-203-204-10

BUSH/17X19X15

40

1752-272-300-00

BAR COMP

41

1752-272-009-00

PLATE

42

V211-260-802-00

BOLT/S

43

1752-272-290-00

ROD/95 COMP

44

1656-664-002-00

JOINT/BALL/RH ASSY

45

1752-272-006-00

JOINT/BALL/LH ASSY

46

V334-260-010-00

NUT/M10

47

V401-160-010-00

WASHER,SP/M10

48

V760-150-000-00

NIPPLE,GREASE

49

V762-150-000-00

NIPPLE,GREASE/B-M6F

50

1752-272-007-00

NUT/LH/M10X1.25

51

1752-272-340-10

PLATE COMP

52

V211-660-802-50

BOLT/M8X25

53

1752-272-450-00

PLATE COMP

54

V210-360-602-50

BOLT/SP

55

3610-631-002-00

HANGER,SUPPORT

B k| k| k| R k| k| k| k| X k| k| K| H| X| k| K| K| X[ K|k ¥ X X X OTWOW

NN N B N N R WA OO N NN B R RN RN R RPN WP




70

FIG. 13 BOLT(AXLE/REAR)SYSTEM

1752-306 -0100

KEY

PART CODE

DESCRIPTION

¥*IOO0Ww

TYPE OF MODEL

SZ330F

—0o0

TGO

REMARKS

1

1725-308-003-20

BOLT/M12X1.5

10




FIG. 14 MOTOR(HST)SYSTEM (1/2)

2~30-PLEASE SEE NEXT PAGE

§— 44

o

1752-307 -0100

5% 0

K"Q\

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SZ330F

TIO

REMARKS

1752-307-200-10

MOTOR SET

2

1752-307-230-00

MOTOR/KML ASSY

1752-307-231-00

SEAL/OIL

1752-307-232-00

PIN

1752-307-233-00

BOLT

1752-307-234-00

PACKING

1752-307-240-00

BRAKE ASSY

1752-307-241-00

SPRING/BRAKE

© 00N OGS~ WN P

1752-307-242-00

COVER/BRAKE COMP

1752-307-243-00

DRUM/BRAKE COMP

1752-307-244-00

SHOE/BRAKE SET

1752-307-211-00

CASE/BRAKE

1752-307-213-00

WASHER

1752-307-214-00

KEY

1752-307-215-00

RING/O

1752-307-216-00

RING/O

1752-307-217-00

RING/O

1752-307-218-00

BOLT

1752-307-219-00

BOLT

1752-307-221-00

BOLT

1752-307-222-00

NUT

1752-307-260-00

BOLT/DRAIN

1752-307-262-00

RING/O

1752-307-251-00

CASE/AXLE/OUT

1752-307-252-00

CASE/AXLE/IN

1752-307-253-10

PACKING

1752-307-254-00

PIN

1752-307-255-00

PLUG

1752-307-256-00

RING/O

NN BN DN DN DN NN BB OODNDNNNBDNDNDNDDNNNDNMBNDN

1752-307-257-00

BOLT

Xl k| k| k| X k| k| k| R X k| k| k| R k| k| k| K| X | k| k| K| K| X[ k| Ok ¥ X F FOTDTWOW

=
(o]




72

FIG. 14 MOTOR(HST)SYSTEM (2/2)

1752-307 -0100

40~44-PLEASE SEE PRECEDING PAGE (1/2)

2
I
39

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SZ330F

—0o0

TGO

REMARKS

31

1752-307-271-00

R.B.B

2

32

1752-307-272-00

SEAL/OIL

33

1752-307-273-00

SHAFT/9T

34

1752-307-274-00

GEAR/32T

35

1752-307-275-00

GEAR/51T

36

1752-307-276-00

SHAFT/AXLE

37

1752-307-277-00

RING

38

1752-307-278-00

R.B.B

39

1752-307-279-00

R.B.B

BNNNNNNN

40

V201-361-005-50

BOLT

[y
o

41

V401-160-010-00

WASHER,SP/M10

[y
o

42

V411-260-010-00

WASHER/M10

43

1752-307-001-00

PLATE/L/44X92

N1~

44

V211-360-802-00

BOLT/SP

Nl k| k| K| X[ X X | K| K| X | X k| XOTODW®W




FIG. 15 PEDAL(BRAKE)SYSTEM

Ay AN D

1752-312 -0100

TYPEOFMODEL| | | C

G
T|O|R
S7330F 1oR REMARKS

KEY PART CODE DESCRIPTION

1752-312-210-10 SHAFT/BRAKE COMP !

1752-312-220-10 HUB/BRAKE/REAR COMP

V530-240-602-80 PIN/GROOVE

V760-150-000-00 NIPPLE,GREASE

V401-160-006-00 WASHER,SP/M 6

1703-505-004-10 ROD/M08X420

3104-210-004-10 ROD/M08X72/LH

1444-122-002-00 TURNBUCKLE/M8

© 00N OGS~ WN P

V304-260-008-00 NUT

10 [1560-132-007-30 NUT/M8

11 [1560-404-002-30 SPRING

12 |V411-260-006-00 WASHER / M6

13 |V500-162-001-50 PIN,SPLIT/2 X15

14 14136-405-002-00 SPRING/HEO074

15 |1752-312-240-10 ARM/BRAKE COMP

16 |[V760-150-000-00 NIPPLE,GREASE

17 |V401-160-006-00 WASHER,SP/M 6

18 |V201-260-803-00 BOLT/M 8X30

19 [V304-260-008-00 NUT

20 |2142-572-008-00 WASHER/41X55X03

21 |V706-140-040-00 RING/SNAP

22 |1575-117-002-00 |[SPRING/95

23 |1752-312-002-10 ROD/BRAKE

24 |V411-260-008-00 WASHER,PL/M 8

25 |V500-162-501-50 PIN,SPLIT/2.5X15

26 |1752-312-230-00 PEDAL/BRAKE COMP

27 [1524-122-001-00 PAD

Xl k| k| R X k| k| k| X k| k| k| R X k| k| k| K| | k| k| K| X|F| | ¥ ¥ FXOODW

B R RN N R R R R R R R R RN NN NN N NN NN N NN

28 |V211-260-801-60 BOLT,SEMS (S) M8X16




74

FIG. 16 BRAKE(PARKING)SYSTEM

1752-313 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SZ330F

—0o0

TGO

REMARKS

1752-313-210-10

LEVER/PARKING COMP

1

3600-201-013-00

GRIP,BRAKE

V411-260-010-00

WASHER/M10

AW N |-

V500-162-501-50

PIN,SPLIT/2.5X15

¥ k| k| X X¥OTW

I

1752-313-001-00

SPRING/HT013




1752-410 -0100

75

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SZ330F

TIO

REMARKS

1752-410-200-20

FRAME/LOWER COMP

1

P113-201-007-00

TRIM/70

1752-410-350-10

FRAME/SEAT  ASSY

3659-203-204-10

BUSH/17X19X15

V211-561-002-50

BOLT/M10X25

V211-561-003-00

BOLT/M10X30

V760-150-000-00

NIPPLE,GREASE

BN A A A RN

1752-410-400-10

FRAME/FRONT COMP

© 00N OGS~ WN P

V201-361-203-50

BOLT/M12X35

V304-460-012-00

NUT/M12

V401-160-012-00

WASHER,SP/M12

12

1752-410-500-00

PLATE COMP

V211-360-802-50

BOLT/SP

% | k| k| K| X[ X | k| k| XX X FXOTW




76

1752-433 -0100

FIG. 18 AXLE(FRONT)SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SZ330F

—0o0

TGO

REMARKS

1752-433-200-10

AXLE/FRONT  ASSY

1

1427-401-001-00

BUSH/20X24X30

V760-150-000-00

NIPPLE,GREASE

1752-433-001-30

PIN/PIVOT

V411-260-016-00

WASHER / M16

V327-261-216-00

NUT,CASTTLE/M16X1.5

V500-163-002-50

PIN,SPLIT/3 X25

1752-433-002-00

PLATE/AXLE

V201-361-203-50

BOLT/M12X35

k| k| K[ X X[ K| X X XIOTDW

@ 0 N B PP RrWwN

BOQNOW#WNI—\

V401-160-012-00

WASHER,SP/M12




1752-441 -0100

FIG.19 FORK(WHEEL)SYSTEM

PART CODE

DESCRIPTION

TYPE OF MODEL

SZ330F

TIO

REMARKS

1752-441-240-10

FORK/WHEEL COMP

2

V635-113-200-60

BEARING

1752-441-006-00

SEAL/OIL

V411-260-024-00

WASHER

1614-432-001-00

NUT/M25

7947-205-011-00

SEAL,CAP/56

1752-441-002-00

COLLAR/17X20X10

1752-441-003-00

PIN/17X211

© 00N OGS~ WN P

V411-260-012-00

WASHER /M12

=

V401-160-012-00

WASHER,SP/M12

[y
PO

V304-260-012-00

NUT/M12

k| k| k| K| X[ | k| ¥ X XIOTODW

NN N N BN N NN




78

FIG. 20 LEVER(LIFT)SYSTEM (1/2)

KEY23~28-PLEASE SEE 2/2 PAGE

Ly

1752-503 -0100

D

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SZ330F

0o--

—0o0

TGO

REMARKS

K216-012-000-00

ROTARY VALVE

1

FIG 049

3768-185-022-10

ADAPTER(90R/PUMP)

1560-140-011-10

CONNECTOR

V211-260-804-00

BOLT,SEMS

1752-503-007-10

ADAPTER

1752-504-220-00

HOSE/CP-CV  ASSY

P103-521-006-10

ELBOW/90R ASSY

V720-112-401-40

O-RING/P14

O[O |N O 0D WN|F-

1752-504-240-00

PLATE COMP

=
o

V363-260-008-00

NUT/WASHER

=
[N

1608-207-224-00

HUB/8X12X15

[
N

V411-260-008-00

WASHER,PL/M 8

[
w

V500-162-002-00

PIN,SPLIT/2 X20

[
»

1752-504-300-00

PLATE/LIFT/MOWE ASSY

=
[y

3656-115-002-00

BUSH/12X14X10

=
(=2}

V411-260-012-00

WASHER /M12

[
ﬂ

V704-140-012-00

RING,SNAP/12 C

[
o

1544-219-005-00

KNOB,LEVER/12

[
©

1752-503-005-00

SPRING/HT021

N
o

3768-211-011-00

WASHER

N
=

1716-601-009-00

TUBE/07X09X30

N
N

1752-503-210-10

BRACKET COMP

N
w

V211-260-802-00

BOLT/S

N
H

V201-361-002-50

BOLT/M10X25

N
(4]

V304-260-010-00

NUT

N
2]

1752-554-003-00

STOPPER/DIAL

N
~

V210-360-602-00

BOLT/SP

N
o]

1646-640-008-10

ICOLLAR/09X14X09

N
©

K220-002-000-00

VALVE/CHECK ASSY

w
o

V720-112-401-40

O-RING/P14

Nl k| k| k| R k| k| k| R X k| k| k| K| X k| K| K| X | k| k| K| K| X[ k| k| K| K| F X OTW

BRI NN R NNB R R R R R R RNR R R R R R R R R RN RN




FIG. 20 LEVER(LIFT)SYSTEM (2/2)

KEY31~34-PLEASE SEE 1/2 PAGE

1752-503 -0100

/2£

S |TYPE OF MODEL G

KEY PART CODE DESCRIPTION P R REMARKS
c |Sz330F P

31 (P112-521-200-00 ELBOW/90R ASSY * 1

32 (V720-102-401-40 O-RING/P14 * 1

33 |1752-503-008-00 HOSE/150 * 1
* 2

34

J061-116-025-00

CLAMP/WORM/16-25




80

FIG. 21 CYLINDER(LIFT)SY

1752-504 -0100

STEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SZ330F

—0o0

TGO

REMARKS

K182-

032-000-00

CYLINDER ASSY

1

K182-

032-001-00

PISTON

K182-

002-002-00

STOPPER,PISTON

K182-

032-002-00

ROD PACKING

K182-

032-003-00

DUST/SEAL

3676-

374-005-00

ADAPTOR/90R

1752-

504-230-00

HOSE/CV-CYL ASSY

O[O0 |N O 0D WN|F-

3746-

185-014-00

BAND,HOSE

2194-

128-002-00

PIN/15X118

=
o

3650-

780-022-00

WASHER/16X28X5

=
[N

3651-

151-522-00

COLLAR/16X22X53

[
N

1752-

504-002-00

PIN/15X68

[
w

1427-

601-003-00

WASHER/15X24X2

[
»

V500-

163-002-50

PIN,SPLIT/3 X25

Nl k| k| K| X X X | K| K| X | Xk XOTDW®W

N I N I e B e A O R I




5
1752-508 -0100

PIPING(SUCTION)SYSTEM (1/2)

KEY1~3-PLEASE SEE 2/2 PAGE

81

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SZ330F

clc
T|O|R REMARKS
L|P

1752-508-001-00

HOSE/SUCTION

1

J061-120-032-00

CLAMP/WORM/20-32

1342-402-006-00

BAND/WIRE/250

1752-508-011-00

HOSE/550

J061-116-025-00

CLAMP/WORM/16-25

3650-261-001-00

CLAMP/25X50

V211-360-802-00

BOLT/SP

P112-521-200-00

ELBOW/90R ASSY

© 00N OGS~ WN P

V720-102-401-40

O-RING/P14

1752-508-005-00

HOSE/DRAIN/MOTER

J061-116-025-00

CLAMP/WORM/16-25

3737-172-010-00

BAND/202

P112-521-200-00

ELBOW/90R ASSY

V720-102-401-40

O-RING/P14

3670-354-003-00

HOSE/610

J061-116-025-00

CLAMP/WORM/16-25

1518-786-508-00

CLIP B

V211-360-802-00

BOLT/SP

1752-508-350-00

PIPE/COOLER/LH COMP

V211-360-802-00

BOLT/SP

1752-508-003-00

HOSE/COOLER/2ND

J061-116-025-00

CLAMP/WORM/16-25

3817-358-200-00

COOLER/OIL

V211-260-802-00

BOLT/S

1440-602-003-00

GROMMET/25X31X2

1752-508-360-00

PIPE/COOLER/RH COMP

V211-260-801-60

BOLT,SEMS (S) M8X16

3670-354-003-00

HOSE/610

J061-116-025-00

CLAMP/WORM/16-25

1518-786-508-00

CLIP B

Xl k| ok k| X k| k| k| R X k| k| k| R | k| k| K| X k| k| k| K| X[ k| k| ¥ X F FOTDTW

BN RN RN B NDNR R RN R NN WODN R NN R RN R RPN




82

FIG. 22 PIPING(SUCTION)SYSTEM (2/2)

KEY31~33, 36-PLEASE SEE 1/2 PAGE

1752-508 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SZ330F

TGO

REMARKS

31

V211-360-802-00

BOLT/SP

1

32

P112-521-200-00

ELBOW/90R ASSY

33

V720-102-401-40

O-RING/P14

34

1752-508-007-10

HOSE/DRAIN

35

J061-120-032-00

CLAMP/WORM/20-32

36

3659-354-001-10

ADAPTOR/90RPF1/2ASSY

37

V720-102-401-80

O-RING/P18

38

1342-402-006-00

BAND/WIRE/250

39

1364-301-003-00

CAP,HANDLE

k| k| K[ X | X | | X X¥OTD®W

AW B RN R R R




FIG. 23 PIPING(DELIVERY)SYSTEM

FIG.10

1752-509 -0100

83

S |TYPE OF MODEL G
KEY PART CODE DESCRIPTION P R REMARKS
c |SZ330F =
1 |1752-509-250-00 HOSE/FILH  ASSY * 1
2 |1752-509-310-00 ADAPTER/90/G/1/ ASSY * | 2
3 [1752-509-302-00 RING/O * 2
4 |1752-509-260-00 HOSE/RILH  ASSY * !
5 [1752-509-300-00 ADAPTER/90/G/1/ ASSY * | 2
6 [1752-509-302-00 RING/O * | 2
7 |1752-509-270-00 HOSE/FIRH  ASSY *» | 1
8 [1752-509-310-00 ADAPTER/90/G/1/ ASSY * | 2
9 [1752-509-302-00 RING/O * 2
10 |1752-509-280-00 HOSE/RIRH  ASSY * | 1
11 |1752-509-300-00 JADAPTER/90/G/1/ ASSY * | 2
12 |1752-509-302-00 RING/O * | 2




84

1752-531 -0100

FIG.24 TANK(OIL)SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SZ330F

1752-531-200-20

TANK/OIL COMP

1

1752-531-250-00

ADAPTER/90R/G3/ ASSY

V720-112-401-40

O-RING/P14

1725-203-210-00

PLUG/G3/8 ASSY

V720-112-401-40

O-RING/P14

1518-407-240-10

CAP,OIL/A

1518-306-203-10

PACKING

V211-360-802-50

BOLT/SP

1752-531-240-00

PLATE/TANK COMP

k| k| K[ X[ X[ F| K| X XIOTDW

NI N N e N A N

5(00)\]0’)01#00!\3!-‘

V211-261-003-00

BOLT(S) M10X30




1752-553 -0100

85

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SZ330F

TIO

REMARKS

1752-553-210-00

SHAFT/LIFT COMP

1

1752-553-001-00

HUB/28X45X30

V762-150-000-00

NIPPLE,GREASE/B-M6F

1752-553-220-10

ARM/FRONT/LH COMP

1752-553-240-10

ARM/FRONT/RH COMP

8654-501-047-00

PIN/16X124

8654-501-048-00

SPRING/HCO056

V580-140-504-00

PIN,SPRING/5 X40 W

© 00N OGS~ WN P

7963-611-003-00

PIN/12X48

V500-163-002-00

PIN,SPLIT/3 X20

1752-553-230-10

ARM/REAR/LH COMP

1752-553-250-10

ARM/REAR/RH COMP

8654-501-047-00

PIN/16X124

8654-501-048-00

SPRING/HCO056

V580-140-504-00

PIN,SPRING/5 X40 W

V760-150-000-00

NIPPLE,GREASE

1752-553-002-00

HUB/13X22X60

V201-361-208-50

BOLT

V401-160-012-00

WASHER,SP/M12

1752-553-260-00

ROD/LINK COMP

1752-553-004-10

PIN/25X45

1752-553-005-10

COLLAR/16X25X20

V334-460-016-00

NUT

3814-221-004-00

PIN/15X61

V411-260-014-00

WASHER,PL/M14

V500-163-002-50

PIN,SPLIT/3 X25

Bl | k| k| R R k| k| k| R | k| k| K| X | k| k| k| K| X[ k| k| ¥ X F FOTDTW

BRRCBCDN NN DN DN DNDNDNDNNR R BB NNNDN R R NN




% FIG. 26 ADJUST(HEIGHT)SYSTEM

1752-554A-0100

TYPE OF MODEL | |
SZ330F c

KEY PART CODE DESCRIPTION REMARKS

—
—0o0
TGO

1752-554-210-00 PLATE/ADJUST COMP !

2188-336-003-00 PIN/15X108

V411-260-014-00 WASHER,PL/M14

V500-163-002-50 PIN,SPLIT/3 X25

1752-554-230-00 DIAL/GAUGE COMP

1752-554-055-00 LABEL/DIAL

3676-155-002-00 PIN/08X60

V411-260-008-00 WASHER,PL/M 8

O[O0 |N O 0D WN|F-

V500-162-501-50 PIN,SPLIT/2.5X15

=
o

1752-554-003-00 STOPPER/DIAL

=
[N

V210-360-601-20 BOLT,SEMS

[
N

1752-554-220-00 CABLE/GAUGE ASSY

[
w

V411-260-008-00 WASHER,PL/M 8

X k| k| K[ R k| k| K| K| X || k| ¥ X XIOODW

BN A RN R R R R R R R Rk

[
»

V500-162-501-50 PIN,SPLIT/2.5X15

=
[y

1376-402-003-00 BAND,WIRE/140




1752-555 -0100

FIG. 27 JACK UP SYSTEM

87

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SZ330F

TIO

REMARKS

1752-555-210-00

SCREW/LH/TR20 COMP

1

1752-555-230-00

TUBE/LH/TR20 COMP

V580-140-302-00

PIN/SPRING

1752-555-220-00

STAND/LIFT COMP

2186-124-057-10

PIN/12X55

V411-260-012-00

WASHER /M12

V500-162-502-00

PIN,SPLIT/2.5X20

V610-115-110-40

BEARING,TB/51104

7981-501-001-00

COVER,THRUST

1752-555-250-10

COVER/JACK COMP

V760-150-000-00

NIPPLE,GREASE

V411-260-020-00

WASHER/M20

V580-140-403-20

PIN/SPRING

1752-555-240-00

HANDLE COMP

V720-101-900-80

O-RING/P 8

1302-726-502-00

GRIP

7843-501-012-00

RING/STOP/GRIP/8

V211-360-803-50

BOLT/SP

2144-117-002-00

NUT/M8

3610-631-002-00

HANGER,SUPPORT

V210-260-601-00

BOLT/S M6X10

V411-260-006-00

WASHER / M6

X | k| k| R X k| k| k| H| k| k| k| K| X | k| k| K| X X[ | ¥ ¥ XOTODW

N R R R R R R R R R R R R R R R R R R R R R

1752-555-260-00

PIN/12X86 COMP




88

FIG.28 HOOD SYSTEM (1/2)

1752-601A-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SZ330F

0o--

TGO

REMARKS

1752-601-210-20

HOOD/ENGINE COMP

1

N

1673-780-011-00

[TRIM/50

1752-601-024-00

INSULATOR/170

1752-601-025-00

INSULATOR/500

1752-601-021-00

INSULATOR/10X10X280

1752-102-007-00

INSULATOR/15X15X650

1752-601-010-00

PLATE/1/50X150

V211-360-802-00

BOLT/SP

O[O0 |N O 0D WN|F-

V411-260-012-00

WASHER /M12

=
o

1689-621-007-00

WASHER/12X26X04

=
[N

1689-621-008-10

BOLT

[
N

2502-601-005-00

NUT/CONICALWASHER

[
w

1650-601-003-00

PLATE/HOOK

[
»

1752-601-240-00

FRAME/HOOD COMP

=
[y

V211-661-003-50

BOLT/SP

=
(=2}

1752-601-008-10

PLATE/SIDE/LH

7F

[
ﬂ

V210-360-601-60

BOLT(SP)/M6X16

[
o

1752-601-015-00

PLATE/SIDE/RH

[
©

V210-360-601-60

BOLT(SP)/M6X16

N
o

1752-601-260-10

COVER/REAR COMP

7F

N
=

V211-261-002-00

BOLT,SEMS

N
N

1752-601-005-00

INSULATOR/15X510

N
w

1752-601-029-10

INSULATOR/865

N
H

1752-601-270-00

LEVER COMP

N
(4]

V362-260-008-00

NUT/WASHER

N
2]

V411-260-012-00

WASHER /M12

N
~

1110-404-004-10

SPRING/HT018

N
o]

1752-601-370-00

PLATE/L/435X95 COMP

N
©

V211-261-002-50

BOLT(S) M10X25

w
o

1650-601-009-00

TRIM/90

Nl k| k| k| R k| k| k| R N k| k| k| K| X k| K| K| X k| k| K| K| X[ k| k| K| X X X OTDTW

NN RPN R R PP B P WP W o R B N N N N BN RPN PPN




FIG. 28 HOOD SYSTEM (2/2)

A0 31~34-PLEASE SEE (1/2)
39
~ é 38
NG ﬂ\ 44

24-6

45

46 (ENG I N!é)/ /ﬁ L\iCL\:ja@/////’
J/ - /1/

1752-601A-0100

TYPEOFMODEL| | | C

G
T|O|R
S7330F 1oR REMARKS

KEY PART CODE DESCRIPTION

31 |1752-601-290-10 PLATE/L/85X90/A COMP !

32 |V211-360-802-00 BOLT/SP

33 |1752-601-310-10 PLATE/L/85X90/B COMP

34 |V211-360-802-00 BOLT/SP

35 |1752-601-330-00 PLATE/L/250X32 COMP

36 |[V211-360-802-50 BOLT/SP

37 [1593-101-012-00 STOPPER

38 |1752-601-014-00 PLATE/L/250X32/RH

39 |1593-101-012-00 |[STOPPER

40 [1752-601-031-00 PLATE/MUFFLER

41 |1752-601-360-00 PLATE/UNDER COMP

42 ([V360-260-006-00 NUT/M6

43 |1752-601-032-00 PLATE/I/60X170

44 |[V211-361-002-50 BOLT/SP

45 (1752-601-410-00 PLATE/I/85X125 COMP

Xl k| k| K| X k| k| k| K| X[ F| k| K| X F FXIOTW

N RN RN R R R R R NRN RN

46 |V211-360-802-00 BOLT/SP




90

FIG.29 FENDER SYSTEM

1752-606 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SZ330F

REMARKS

1752-606-210-10

FENDER/LH COMP

1

1752-606-220-10

FENDER/RH COMP

1752-606-004-00

INSULATOR/15X55X03

V211-360-802-00

BOLT/SP

V362-260-008-00

NUT/WASHER

1752-606-006-00

INSULATOR/250

1752-606-230-00

COVER/CENTER COMP

V362-260-008-00

NUT/WASHER

O[O |N O 0D WN| -

1102-611-006-10

KNOB/SET/M06X15

=
o

V401-160-006-00

WASHER,SP/M 6

=
[N

3560-503-302-00

WASHER,WIRE TENSION

[
N

1752-606-001-00

BOOT

[
w

1752-606-003-00

PLATE/BOOT

Bl k| k| K| X[ | k| K| K X | Xk XOTDW®W

@ N N N N N N RPN N BN P

[
»

V210-370-602-00

BOLT/SP




1752-611A-0100

FIG.30 SEAT SYSTEM

91

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SZ330F

TIO

REMARKS

1752-611-510-00

PLATE/SEAT COMP

1

N
l—l_OO

1752-611-001-00

PIN/12X124

V411-260-012-00

WASHER /M12

1305-931-003-00

PIN,HAIR

V211-561-002-50

BOLT/M10X25

o 0bd WINP

3650-432-014-00

GROMMET/(16X25X2)

¥ k| k| *| ¥ X IOTW

BN N N DN




92

1752-630 -0100

FIG.31 FLOOR SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SZ330F

REMARKS

1752-630-210-00

FLOOR COMP

1

1752-630-003-00

INSULATOR/10X1000

1

1752-630-001-00

MAT

1

1527-604-002-00

CLIP(B)

(]
w

1752-630-220-00

COVER/FLOOR COMP

1716-601-009-00

[TUBE/07X09X30

1544-603-004-00

RUBBER,CUSHION

1752-630-005-00

STAY/COVER

O[O |N O 0D WN| -

V211-360-802-50

BOLT/SP

=
o

3610-631-002-00

HANGER,SUPPORT

=
[N

V360-260-006-00

NUT/M6

[
N

1752-606-004-00

INSULATOR/15X55X03

| k| k| K| K| K| k| ¥ X X XOTW

BB BN NN e




1752-670A-0100

FIG. 32 PANEL SYSTEM

93

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SZ330F

—OoO0

TIO

REMARKS

1593-621-250-10

SWITCH(STARTER) ASSY

1

1593-621-252-00

COVER

1444-621-311-00

CAP

1444-621-312-00

NUT,RING/M28X1.0

3614-261-002-00

KEY ASSY

1703-670-320-00

METER/FUEL  ASSY

1703-670-322-00

HOLDER

1703-670-323-00

INSULATOR

© 00N OGS~ WN P

1703-670-324-00

WASHER

1703-670-325-00

NUT

1703-670-326-00

PLUG

1742-652-300-20

SWITCH/PTO  ASSY

1689-613-240-00

LAMP/MONITOR ASSY

3650-270-214-00

BULB

1703-670-230-00

METER/HOUR  ASSY

P117-303-522-00

PACKING

P117-303-523-00

SCREW

P117-303-524-00

NUT

P117-303-525-00

WASHER

P117-303-526-00

HARNESS

S| k| k| k| | R k| k| | K| K| k| K| K| K|k X ¥ ¥ FXOTDW

BN NN R R AR R RNNR R R R R R R




94

FIG. 33 HARNESS SYSTEM (1/2)

e START AEL

ENG STOP RELAY

FUEL PUMP  FUSE BOX

ceNEnAToR Q7T<D sTARTER 11
. aEHEMY" . .

28w oow Fuses

C3 1. HARNESS BALN)

Cr2. HARNESSE BAINI

H !Ee' BLOW FUSE®

-5
1752-690A-0100

y 15

oy 1917
i TE 25~30-PLEASE SEE (2,2)

KEY PART CODE

DESCRIPTION

TYPE OF MODEL | |

SZ330F c

C
O
L

G
R
P

REMARKS

1752-690-510-10

HARNESS/MAIN ASSY

1

3650-262-202-00

DIODE/3.0A

1728-690-001-00

LABEL/FUSE

1752-690-520-10

HARNESS/ENGINE ASSY

1614-690-202-00

FUSE/SLOWBLOW

1650-650-222-00

FUSE/SLOWBLOW

1575-623-010-00

FUSE/32V10A

1575-623-009-00

FUSE/32V03A

O[O0 |N O 0D WN|F-

1593-623-203-00

FUSE/32V20A

=
o

1672-690-212-00

CAP/FUSEBOX/5P

=
[N

V360-260-006-00

NUT/M6

[
N

1560-664-250-00

SWITCH/PUSH SET

[
w

1560-664-252-00

NUT

[
»

1560-664-253-00

BOOT

=
[y

1593-623-520-00

SWITCH,MERIT

=
(=2}

1614-129-003-00

SCREW/MO03X20

[
ﬂ

3642-496-007-10

PLATE,SWITCH

[
o

1752-690-260-00

PLATE/SWITCH/LH COMP

[
©

1752-690-270-00

PLATE/SWITCH/RH COMP

N
o

1740-680-530-00

HORN ASSY

N
=

V210-360-602-00

BOLT/SP

N
N

1742-650-320-00

UNIT/TIMER  ASSY

N
w

1650-658-270-00

RELAY/4P ASSY

N
H

V360-260-006-00

NUT/M6

N
(4]

1725-681-200-00

RELAY/35A  ASSY

N
2]

V360-260-005-00

NUT/M5

N
~

1752-690-400-00

CABLE/BATTERY ASSY

N
o]

V362-260-008-00

NUT/WASHER

N
©

3768-171-003-00

STRAP,GROUND

w
o

1568-650-004-10

BOLT/M08X32

%l k| k| k| R k| k| k| R R k| k| k| R X k| K| K| X k| k| K| K| X[ k| k| K| X X X OTW

B R R R R R o g R SRR R W W R R R R R NRNRN R R W




26
l\ 25
@L‘ <

—28-34

=

FIG. 33 HARNESS SYSTEM (2/2)

1752-

40

<.
&\ \l\ 8-2
NN
g
—39
é—————41

690A-0100

»
N

e

38

36
37

95

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SZ330F

REMARKS

31

1568-650-005-10

NUT/MO08

1

32

V201-260-802-50

BOLT/M 8X25

33

V411-260-008-00

WASHER,PL/M 8

34

V362-260-008-00

NUT/WASHER

35

1342-402-006-00

BAND/WIRE/250

1
1
1
7

36

1376-402-003-00

BAND,WIRE/140

12

37

3746-172-013-00

BAND,HARNESS

38

1716-680-330-00

SWITCH/LEVER ASSY

39

1716-680-222-00

ARM

40

V210-360-601-60

BOLT(SP)/M6X16

41

V360-260-006-00

NUT/M6

k| k| k| K| X[ | k| ¥ X XIOTODW

[ I S I =Y




96

FIG. 34 ROPSSYSTEM

1752-701 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SZ330F

TGO

REMARKS

1752-701-240-10

ROPS/CENTER COMP

1

(@)
~

W201-461-609-00

BOLT M16X90 9T

V304-460-016-00

NUT/M16

1636-701-250-00

PIN ASSY

1636-701-251-00

PIN/19X94

V720-112-401-40

O-RING/P14

V720-101-900-90

O-RING/P 9

1773-702-012-00

NOB/LOCK

O[O0 |N O 0D WN|F-

V304-260-010-00

NUT

=
o

1773-702-011-00

PLATE

=
[N

1725-611-087-00

U-NUT/M10X1.5

[
N

1752-701-220-10

ROPS/SIDE/LH COMP

7F

[
w

V201-461-204-00

BOLT/M12X40

[
»

V401-160-012-00

WASHER,SP/M12

=
[y

V411-260-012-00

WASHER /M12

=
(=2}

1752-701-230-10

ROPS/SIDE/RH COMP

7F

[
ﬂ

V201-461-204-00

BOLT/M12X40

[
o

V401-160-012-00

WASHER,SP/M12

[
©

V411-260-012-00

WASHER /M12

N
o

1752-701-210-00

FRAME/LOWER COMP

7F

N
=

1752-701-001-10

PLATE/1/145X342)

N
N

V201-461-203-50

BOLT/M12X35

N
w

V401-160-012-00

WASHER,SP/M12

N
H

V411-260-012-00

WASHER /M12

N
(4]

1742-606-001-10

TRAY/BOTTLE

N
2]

3829-248-003-00

WASHER/05X20X01

N
~

V120-265-001-60

SCREW SENS/M5X16

%l k| k| K| | k| k| R | k| k| k| K| k| k| k| K[ X | k| k| K| X| X[ | ¥ ¥ XOTODW

B B P o o o B R A A B R AR B RNRNN N NN NN AN




FIG. 35 ORNAMENT

1752-901B-0100

SZ330 SZ3306

|
|

97

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL | |

SZ330F c

R REMARKS

1752-901-051-00

ORNAMENT/HOOD/LH

1

1752-901-052-00

ORNAMENT/HOOD/RH

1752-901-053-00

ORNAMENT/FENDER/LH

1752-901-054-00

ORNAMENT/FENDER/RH

1
2
3
4
5

3533-901-012-00

ORNAMENT/ISEKI

¥ k| X K| XIOTDW

1
1
1
2




98

FIG.36 LABEL(CONTROL)

|
OQ]QD

@ L o
2
3
&
By
% )
1752-902 -0100
S |[TyPEOFMODEL| | [ C |G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c |Sz330F cli|p
1 [1752-902-001-00 LABEL/CONTROL * 1
2 {1682-902-014-00 LABEL/CONTROL/PARKIN | * 1
3 |1752-902-003-00 |LABEL/CONTROL/LEVER * 1




1752-903A-0100

FIG.37 LABEL(CAUTION)

(o I
|

e — S\
o TRy

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SZ330F

o--

TIO

REMARKS

1705-904-004-00

LABEL/CAUTION

1

1674-904-005-00

LABEL/ROPS

1705-902-007-00

LABEL/W/STARTER

1705-902-008-00

LABEL/W/RADIATOR

1705-904-001-00

LABEL/FUEL

1705-904-002-10

LABEL/BATTERY

1752-903-052-00

LABEL/C/JACK

1674-904-008-00

LABEL/WARNING/BELT

© 00N OGS~ WN P

1705-902-006-00

LABEL/W/FAN

8595-901-007-00

LABEL/WARNING/HOT

2500-901-027-00

LABEL/CE

1728-903-002-00

LABEL/WARNING/FUEL

k| k| k| K| X[ X | k| k| XX X FXOTW

B R R R RN R R R R R R

1728-903-003-00

LABEL/BATTERY




100 FIG.38 ELEMENT(INNER)ASSY (OPTION)

1752-104A-0100

TYPEOFMODEL| | | C |G REMARKS
T|O|R
SZ330F clile

KEY PART CODE DESCRIPTION

—H|l0oTw

1 |1742-104-211-00 ELEMENT/INNER ASSY !




FIG. 39 TIRE(26X12.0-4PR)SET(OPTION)

AN

1739-317 -0100

101

1739-317-211-00

TIRE/26X12.0-4PR

S |TYPE OF MODEL Cc|G
KEY PART CODE DESCRIPTION P O|R REMARKS

c |SZ330F Llp

1 |1739-317-210-11 [TIRE/26X12.0/LH T ! 6G

2 [1739-317-230-11 WHEEL/12X10.5 COMP T ! 6G

3 [1739-317-211-00 [TIRE/26X12.0-4PR T 1

4 [1739-317-260-00 VALVE/TYRE ASSY T 1

5 [1739-317-220-11 [TIRE/26X12.0/RH T 1 6G

6 [1739-317-230-11 WHEEL/12X10.5 COMP T ! 6G

7 T| 1

8 T| 1

1739-317-260-00

VALVE/TYRE  ASSY




102 FIG. 40 TIRE(TURF/26X12.0)ASSY (OPTION)

1739-317A-0100

S |[TyPEOFMODEL| | [ C |G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c |Sz330F cli|p
1 [1739-317-240-11 [TIRE/TURF/26X12.0 T 2 6G
2 1739-317-230-11 WHEEL/12X10.5 COMP T 2 6G
3 |1739-317-241-00 [TIRE/TURF/26X12.0 T 2
4 11739-317-260-00 VALVE/TYRE ASSY T 2




103

FIG. 41 HITCH(WEIGHT)(OPTION)

1752-433A-0100
S [TyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c |Sz330F cli|p
1 (1752-433-003-00 HITCH/WEIGHT T 1




104

1752-441A-0100

FIG. 42 TIRE(15X6)ASSY (OPTION)

S |[TyPEOFMODEL| | [ C |G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c |Sz330F cli|p
1 [1752-441-210-00 [TIRE/15X6 ASSY T 2 6G
2 |1752-441-211-00 [TIRE/15X6 T 2
3 |1752-441-220-00 WHEEL/6X4.5 COMP T 2 6G
4 11739-317-260-00 VALVE/TYRE ASSY T 2




105

FIG. 43 PIN(LOCK)(OPTION)

1752-441B-0100

1 |1752-441-250-00 PIN/15X92 COMP
2 |7957-405-003-00 PIN/HAIR

2

S [TyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c |Sz330F cli|p
T 2
T




106

FIG. 44 SETTING PARTS(TIRE/1I5X6)SET(OPTION)

1752-441C-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SZ330F

—0o0

TGO

REMARKS

1752-441-004-00

COLLAR/18X22X111

2

V600-110-600-30

BEARING,RB/6003

V705-140-035-00

RING,CIRCLIP

V742-120-350-60

SEAL,OIL/VC20356

N M M

AW N |-

V763-150-000-00

NIPPLE,GREASE/PT1/8

S HHddHd0oTw




FIG. 45 ROD(LINK)SET(REPAIR)

1752-5537-0100

107

S |TYPE OF MODEL G
KEY PART CODE DESCRIPTION P R REMARKS

c |SZ330F p

1 |1752-553-200-00 ROD/LINK SET R 1

2 [1752-553-260-00 ROD/LINK COMP R 2

3 |1752-553-004-10 PIN/25X45 R 2

4 [1752-553-005-10 |[COLLAR/16X25X20 R 2

5 |V334-460-016-00 NUT R| *




108

1752-555A-0100

REMARKS

oxa

OO0 4

—FO

-

18}

(&)

O

=

LL

O_|_|

E%14

ol m

> N

|l wv

naoolk|k
o

zZ

o |2

= |9

R |©

x

O ||
2L
> =
ke
-
wn o0
oo
oo
[ . ]
o<

D <o

O |Nj©
|t

el dpa
n| o

< e

[ PN
0|~
N~ AN
- >

T I

X




109

FIG. 47 BUMPER(REAR)SET(OPTION)

1752-603Y-0100

S [TyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c |Sz330F cli|p
T 1
T

1 |1752-603-220-00 BUMPER/REAR/E4 SET
2 |V211-661-003-50 BOLT/SP

8




110

FIG. 48 HOOD(SUPPORT/F)SET(REPAIR)

6

4 5 7
4 A +
"M 12 13 1f
% 15
1
18 19 20 21 22 23 o4
) ¢ b EE Sosalzle
| wofS{EfEeh-p-nx
1752-950 -0100
TYPEOFMODEL| | [ C | G
KEY PART CODE DESCRIPTION T|o|R REMARKS
SZ330F clou|p
1 |1752-950-200-20 HOOD/SUPPORT/F SET 1
2 |1752-102-270-10 PLATE/ILOWER COMP
3 |V211-260-802-50 BOLT/S
4 [1752-601-008-10 PLATE/SIDE/LH 7F
5 |V210-360-601-60 BOLT(SP)/M6X16
6 |1752-601-032-00 PLATE/I/60X170
7 |V211-361-002-50 BOLT/SP
8 [1752-601-360-00 PLATE/UNDER COMP
9 |V360-260-006-00 NUT/M6

=
o

1752-601-370-00

PLATE/L/435X95 COMP

=
[N

V211-261-002-50

BOLT(S) M10X25

[
N

1650-601-009-00

[TRIM/90

[
w

1716-680-330-00

SWITCH/LEVER ASSY

[
»

1716-680-222-00

ARM

=
[y

V210-360-601-60

BOLT(SP)/M6X16

=
(=2}

V360-260-006-00

NUT/M6

[
ﬂ

1752-690-500-00

HARNESS/SAFETY ASSY

[
o

1650-658-270-00

RELAY/4P ASSY

[
©

V210-360-602-00

BOLT/SP

N
o

V360-260-006-00

NUT/M6

N
=

1728-903-002-00

LABEL/WARNING/FUEL

N
N

1728-903-003-00

LABEL/BATTERY

N
w

1705-904-004-00

LABEL/CAUTION

N
H

1342-402-006-00

BAND/WIRE/250

N
(4]

1376-402-003-00

BAND,WIRE/140

N
2]

1752-601-410-00

PLATE/1/85X125 COMP

N
~

V211-360-802-00

BOLT/SP

A0 X0 XV AVAOAOADO A0 A0 AN ANAOANA0A0ANANAOD0A0A0AN D000 D0TO®

N B W w R R R R R R R R R R RNN R NR N R W R A R




K216-012-000-0A

FIG.49 COMPONENT PARTS

I~

G bt

111

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SZ330F

TIO

REMARKS

K216-012-110-10

VALVE SUB SET

1

V682-200-000-60

BALL

K216-001-002-00

GUIDE/SPRING

K216-008-002-00

SET BOLT

V720-101-900-60

O-RING/P 6

V720-102-401-20

O-RING/P12

V704-140-015-00

RING,SNAP/15 C

V780-140-000-4T

PLUG/SCREW/SEAL

© 00N OGS~ WN P

K216-012-002-00

COVER

K216-012-003-00

POPPET

K211-008-010-00

SPRING/HC19

K211-001-008-00

PLUG

V720-102-401-20

O-RING/P12

V780-140-000-4T

PLUG/SCREW/SEAL

V721-103-105-50

O-RING/G55

V211-260-803-50

BOLT(S) M8X35

K216-012-004-00

ORIFICE SCREW/3.5

V780-140-000-6T

PLUG/SCREW/SEAL

Bk | k| k| X k| k| k| K| X K| k| K| K| X | F| X XOTODW®W

B RN R R R R R R R R R RN R R R




112

WIRING DIAGRAM(1/2)

Eg START NEUTRAL PARKING BUZZER

RELAY RELAY  RELAY RELAY
0.5 YG
0.5 YB
y i
v §%i}£{}z&z::::?“ % 9 % 9 7 {
| Jb :
- 1
49 | EMgp s wg) ~ e B =
0.5 Le
RELAY | | | | |
YR, LEIN o e|>| ] Sl S o 5|5 &
4 7 1o{ 10 |] 1] 10|10 1 1 01 1 ] O] 1©f
WATER TEMP OIL PRESSURE Jeldo g Jaldd Joldls
SENSOR SWITCH

I
] m
! GLOW PLUG W_W: 5 i

FD 0.5 R 0.5 Y ’
0.5 0.5 GR ’

|

z ENG STOP SOLENOID i

| 1 |

% Z 7 |
|

|

T

[

1

FUEL PUMP - _
] ’ Y S SN N -t-1 B R
. i1
]
FUEL I -
GXUGE l -
: R
| 26
[ D R ]
. i
| .
I €]
- |
]
| 13P
I
I I_J__éA
! -
Moo 3 =[]
Ii | Sl W eS| e
- . | + - - ik
g

' (%17 1.2Kkw gg - ' ;
o (P S0n j;
GENERATOR ol ////)7 _JL

STARTER o
ZT:12V 40A MOTOR
N [ | e
20A |
' 50A . @ . %102 | CONNEETOR |
o EB TYPE-RE4 | s

FUSE BOX

55B24R |

BATTERY
T -
1752-690-520- |IIB__B




WIRING DIAGRAM(2/2) e

PARKING BUZZER Esg HOOD PARKING BRAKE
DIQDE DIQDE
RELAY RELAY RELAY SWITCH SWITCH GBA) GEA)

|| E9|| = || 0| B & &

U.BERI?_:E
0.5G
)
o o
Q
2
N

: CONNECTOR
|TYPE—RE4

50 (19

30 1

N "
f 2
@ D
T‘F H F o e :
L —
il = ;
~ ~ ~ ~— N ~ o
| I [ | R < I — EEE
00 o|o 0.5 LB NT
§m%3 P el m:m% %mh% i el =0 m
wf ool wfelol o "?’"? ofiolelo »
dlololo olold|d d3| s ololole -
| | | o5 (ST
| [l B il
OFF 0
| [ 1 =
[ I
! ! 1
| [ [1
Z
| | || o
| | 1 0.5 =C
| | 1y 1 0.5 !
! | [ [ S| >
| | || ~
T T ’ %)
] | I | s
LI | ﬁ

SR W i 11 ________L_______Ll_________m*

1 - _ps] )}
e ‘ =
=
T
-l
O ' DIQDE
B | &R 5

33 z
o - | w=
0.5 YL &6‘
13P I 0.5 YB >$<:U
0.5 LW
! ‘ 0.5 R wr”
——L >
I <
[ J ’ o
_2P ¢ g ¢ ;EEE‘E ‘ z
Irsl “? O O[] O o gg
— | e
’ NEUTRAL | | T
/ T "
- —_— |2l &|F|c | ]
e )l -
O !
m,
%

O

1752-690-510- PEEER

N = o W

MAIN SWITCH




114

Numerical Index

6005-097-652-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1373-121-001-00 24 4 6209-625-002-00 26 12 6211-511-007-00 6 12
1425-621-004-00 10 15 6209-625-003-20 6 15 6211-511-008-00 6 13
3640-586-004-00 22 5 26 10 6211-530-008-00 7 1
3805-355-002-20 8 2 6209-630-002-10 25 7 6211-540-008-00 7
3817-401-001-00 10 11 26 21 6211-599-004-00 6 14

12 20 6209-730-005-00 13 3 7 2
18 16 21 10 7 4
21 7 6209-730-006-00 16 4 6211-751-001-10 3 5
6005-010-148-00 1 1 6209-740-005-00 6 18 6211-751-002-00 6 31
6115-639-008-00 28 51 6209-740-006-00 10 29 6211-760-041-20 6 29
6209-000-002-00 12 18 6209-749-001-20 6 16 6211-766-033-00 6 30
6209-000-005-00 2 7 10 46 6211-777-007-30 11 1
6209-000-006-00 6 2 6209-920-002-00 10 22 6212-111-095-30 14 1
6209-000-043-00 16 9 6209-940-004-00 12 14 6212-114-095-30 15 1
6209-030-043-00 21 16 6211-110-084-20 2 1 6212-116-095-30 15 3
6209-030-044-00 19 4 6211-141-057-10 2 6 6212-121-028-10 14 2
6209-030-091-00 9 3 26 3 6212-124-028-10 15 2
6209-046-015-00 16 7 6211-170-007-30 3 1 6212-126-028-10 15 4
6209-050-002-00 10 39 6211-173-005-00 3 6 6212-211-002-00 14 3
6209-050-003-00 10 35 26 4 6212-230-011-30 14 5
6209-300-014-00 2 8 6211-179-011-20 3 2 6212-235-004-10 14 6
6209-360-011-00 22 3 6211-210-056-70 6 1 6212-271-009-00 14 7
6209-360-109-10 3 9 6211-258-001-00 6 9 6212-273-009-00 7 5
6209-409-003-00 12 17 26 8 6212-274-009-00 7 6
6209-440-005-00 25 4 6211-258-002-00 6 10 6212-310-011-40 16 1
6209-490-002-10 3 26 9 6212-330-031-50 16 5
6209-500-003-00 10 17 6211-291-007-20 6 25 6212-333-002-00 16 6
10 28 6211-291-010-00 3 3 6212-371-035-10 16 8
26 13 6211-292-001-20 6 26 6212-511-005-00 13 1
6209-572-003-00 3 8 26 11 6212-521-008-00 16 3
26 5 6211-310-013-80 10 1 6212-522-004-10 13 2
6209-580-002-10 21 26 6211-311-013-20 10 41 6212-523-006-50 13 6
6209-587-006-10 10 20 6211-312-005-10 10 30 6212-524-006-30 21 9
10 37 26 14 6212-530-005-20 10 48

6209-600-004-00 10 27 6211-312-006-10 10 42 6212-531-008-30 6
6209-605-003-10 10 2 26 15 6212-535-007-00 13 4
6209-605-004-10 2 3 6211-319-003-00 10 44 6212-535-009-00 21 13
6209-605-007-00 6 7 6211-321-022-00 10 50 6212-551-020-10 12 1
6209-610-001-10 6 4 10 54 6212-552-008-00 12 2
6209-610-003-00 2 2 6211-322-002-00 10 51 6212-561-003-00 12 3
6 6 10 55 6212-563-001-00 12 4
6209-610-004-00 10 3 6211-340-003-00 9 1 6212-565-001-00 12 5
6209-610-007-00 6 3 6211-342-003-10 9 2 6212-569-002-00 2 4
6209-610-009-00 6 5 6211-361-076-00 8 1 26 2
6209-625-002-00 10 7 6211-510-008-00 6 11 6212-571-002-30 12 6




Numerical Index

6005-097-652-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
6212-575-003-00 12 7 6213-729-013-10 18 17 6215-542-004-20 10 24
6212-600-009-20 12 8 6213-743-002-10 18 20 6215-542-005-10 10 26
6212-611-004-10 12 9 26 19 6215-542-006-00 21 20
6212-616-002-00 12 16 6214-110-003-00 4 1 6215-543-002-10 21 19
6212-620-008-20 12 10 6214-115-003-10 4 2 6215-546-006-00 10 18
6212-626-002-10 12 11 26 6 6215-548-069-00 23 1
6212-628-010-10 12 12 6214-141-026-10 5 1 6215-549-013-00 6 28
6212-628-011-10 12 13 6214-145-004-20 5 2 6215-549-031-10 21 22
6213-100-004-30 17 1 26 7 6215-549-039-00 21 31
6213-111-002-20 17 2 6215-300-045-10 20 1 6215-549-057-00 10 19
6213-119-001-00 17 6 6215-311-036-00 27 16 6215-549-058-10 10 21
6213-120-002-30 17 3 6215-315-002-00 20 2 6215-549-059-00 10 36
6213-125-002-10 17 4 6215-315-005-00 20 4 6215-549-060-10 10 38
6213-129-003-00 17 5 6215-315-006-00 20 3 6215-549-076-10 21 27
6213-129-006-00 6 17 6215-315-007-00 20 5 6215-600-104-20 21 1
6213-140-005-10 17 8 6215-330-028-00 27 1 6215-611-015-00 28 1
6213-149-003-20 17 10 6215-332-014-00 27 15 6215-619-023-00 28 50
6213-160-005-00 10 31 6215-339-004-00 27 14 6215-619-024-00 28 52
6213-161-003-10 10 32 6215-342-013-00 27 13 6215-621-017-10 21 8
6213-164-001-00 10 33 6215-343-010-00 27 12 6215-622-003-00 28 11
6213-240-002-10 17 12 6215-345-044-00 27 2 6215-629-017-00 28 12
6213-319-001-00 6 24 6215-345-045-00 27 3 6215-629-035-00 28 13
6213-610-004-40 18 1 6215-345-046-00 27 4 6215-629-036-00 28 25
6213-611-003-20 18 2 6215-345-047-00 27 5 6215-629-037-00 28 26
6213-612-004-00 18 9 6215-345-048-00 27 6 6215-629-038-00 28 27
6213-613-002-10 18 8 6215-345-049-00 27 7 6215-629-039-00 28 28
6213-614-001-10 18 12 6215-345-050-00 27 8 6215-629-040-00 28 29

18 14 6215-345-051-00 27 9 6215-629-041-00 28 30

26 18 6215-345-052-00 27 10 6215-629-042-00 28 31
6213-619-002-00 18 11 6215-345-053-00 27 11 6215-629-043-00 28 32
6213-619-003-00 18 10 6215-359-003-00 27 17 6215-629-044-00 28 33
6213-619-007-10 18 13 6215-359-004-00 27 18 6215-629-045-00 28 34
6213-621-003-00 18 6 6215-359-006-00 28 53 6215-629-046-00 28 35
6213-622-002-10 18 5 6215-411-133-00 20 6 6215-629-047-00 28 36
6213-631-002-00 18 3 6215-411-134-00 20 7 6215-629-048-00 28 37
6213-631-005-00 18 4 6215-411-135-00 20 8 6215-629-049-00 28 38
6213-641-022-10 19 2 6215-411-136-00 22 2 6215-629-050-00 28 39
6213-642-002-00 18 7 6215-412-004-00 22 1 6215-629-051-00 28 40
6213-660-016-00 19 1 6215-520-007-10 21 15 6215-629-052-00 28 41
6213-669-008-00 19 3 6215-526-004-00 21 17 6215-629-053-00 28 42
6213-671-030-00 19 5 6215-531-010-00 21 23 6215-629-054-00 28 43
6213-674-006-20 24 2 6215-537-002-10 21 32 6215-629-055-00 28 44
6213-711-003-20 18 24 6215-541-001-10 21 18 6215-629-056-00 28 45
6213-716-001-50 18 19 6215-541-016-40 23 2 6215-629-058-00 28 46
6213-721-007-00 6 23 6215-541-044-00 21 24 6215-629-059-00 28 47

115



116

Numerical Index

6005-097-652-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
6215-629-060-00 28 17 6281-151-021-00 29 13 6902-050-816-00 10 43
6215-629-061-00 28 18 6281-200-020-00 24 1 6904-110-822-00 6 20
6215-629-062-00 28 19 6281-213-017-00 30 10 4
6215-629-063-00 28 20 6281-214-003-00 30 12 10 47
6215-629-064-00 28 21 6281-214-004-00 30 13 6904-110-840-00 6 19
6215-629-065-00 28 22 6281-215-001-00 30 17 6904-110-850-00 10 6
6215-629-066-00 28 23 6281-216-001-00 30 18 6904-110-855-00 10 5
6215-629-067-00 28 24 6281-217-003-00 30 16 6909-111-508-00 29 21
6215-631-015-00 28 2 6281-221-007-00 30 4 6909-950-115-00 14 4
6215-634-003-00 28 14 6281-222-012-00 30 1 J061-210-015-00 18 18
6215-635-004-00 28 8 6281-229-002-00 30 2 J062-076-082-00 22 4
6215-635-005-00 28 49 6281-229-003-00 30 3 P117-303-003-00 | 10 25
6215-637-004-00 28 48 6281-229-004-00 30 5 V195-164-008-30 3 4
6215-639-008-00 28 15 6281-229-006-00 30 8 V211-560-802-50 5 3
6215-639-009-00 28 16 6281-229-007-00 30 9 VV220-540-601-60 | 25 8
6215-641-002-00 28 3 6281-229-008-00 30 10 V220-540-602-00 | 17 7
6215-643-005-00 28 4 6281-229-011-00 30 15 V230-360-601-00 8 4
6215-644-009-00 28 6 6281-229-012-00 30 19 V230-360-601-20 6 27
6215-649-008-00 28 5 6281-229-013-00 30 20 V231-360-801-60 | 10 12
6215-649-011-00 28 10 6281-229-014-00 30 21 17 11
6215-649-013-00 28 9 6281-229-015-00 30 22 V231-360-802-00 | 18 21
6215-649-014-00 28 7 6281-229-016-00 30 23 21 6
6219-732-017-00 25 5 6281-229-017-00 30 24 24 3
6219-752-044-00 21 3 6281-229-018-00 30 25 V231-360-802-50 4 3
6219-752-045-00 21 2 6281-229-029-00 30 14 18 26
6219-752-046-00 21 4 6281-229-032-00 30 6 V231-360-803-00 | 10 16
6219-752-047-00 21 5 6281-229-033-00 30 11 V231-360-804-00 | 18 15
6281-100-002-30 24 7 6281-229-041-00 29 22 V231-360-805-00 | 10 13
6281-111-005-00 29 1 6281-271-002-00 30 26 V231-360-805-50 | 12 19
6281-115-008-00 29 10 6281-410-023-10 25 3 V231-360-806-00 | 10 14
6281-115-010-00 29 23 6281-910-011-00 25 6 V231-360-807-00 | 10 10
6281-115-016-00 29 20 6281-971-001-10 25 1 V231-360-807-50 | 10 9
6281-116-004-00 29 11 6282-450-008-00 25 2 18 22
6281-121-006-00 29 2 6287-810-032-10 26 1 V231-360-808-50 | 10 8
6281-123-005-00 29 8 6294-453-002-00 6 22 V233-361-002-00 | 11 3
6281-124-007-10 29 5 6509-030-037-00 5 4 V233-361-007-00 | 24 5
6281-129-003-00 29 19 6513-770-022-10 18 23 V251-340-806-00 6 21
6281-129-038-00 29 3 6581-117-007-00 29 12 V301-260-006-00 | 10 40
6281-129-039-00 29 4 6581-129-092-00 29 17 21 28
6281-129-040-00 29 7 6581-129-099-00 29 6 V304-260-008-00 | 10 52
6281-129-041-10 29 9 6901-910-612-00 13 5 10 56
6281-129-042-00 29 15 21 14 V304-260-012-00 | 24 9
6281-129-043-00 29 16 6901-911-020-00 9 4 V334-260-010-00 | 24 6
6281-129-044-00 29 18 11 2 V401-160-006-00 | 21 30
6281-129-062-00 29 14 6901-931-240-00 24 8 25 9




Numerical Index

6005-097-652-00

Part Code

Part Code

Fig. Key

Part Code

Fig. Key

V401-160-008-00

V411-260-006-00
V523-101-001-80
V600-110-600-40

V600-110-600-50
V600-110-620-30
V682-200-000-60
V704-140-016-00
V705-140-012-00

V710-140-004-00
V720-101-900-80
V720-102-401-80
V720-103-502-20

V720-103-502-50
V723-102-005-00

V723-102-005-50

V780-140-000-2B

Fig. Key
10 53
10 57
21 29
16 2
21 12
10 49
21 11

2 5
12 15
10 34
21 21
21 25

8 3
17 9
26 17

6 32
10 45
26 16
18 25
26 20
10 23

117



118

Numerical Index

1752-097-200-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1102-611-006-10 29 9 1560-111-003-20 6 10 1650-601-009-00 48 12
1110-404-004-10 28 27 1560-111-007-00 5 25 1650-650-222-00 33 6
1302-726-502-00 27 16 1560-132-007-30 15 10 1650-658-270-00 33 23
1305-931-003-00 30 4 1560-140-011-10 20 3 48 18
1342-402-006-00 22 3 1560-404-002-30 15 11 1650-658-333-00 2 40

22 38 1560-664-250-00 33 12 1656-664-002-00 12 14

33 35 1560-664-252-00 33 13 12 31

48 24 1560-664-253-00 33 14 12 44
1364-301-003-00 22 39 1568-650-004-10 33 30 1672-105-211-00 5 9
1376-121-001-00 12 8 1568-650-005-10 33 31 1672-690-212-00 33 10

12 26 1572-102-003-00 5 10 1673-780-011-00 28 2
1376-402-003-00 2 26 1575-117-002-00 15 22 1674-904-005-00 37 2

26 15 1575-623-009-00 33 8 1674-904-008-00 37 8

33 36 1575-623-010-00 33 7 1675-102-002-00 2 28

48 25 1593-101-012-00 28 37 1675-112-002-00 2
1415-102-007-00 5 3 28 39 1677-104-001-00 4 7
1415-102-008-00 5 5 1593-117-003-10 8 4 1678-104-002-00 4 9
1415-102-013-00 5 11 1593-621-250-10 32 1 1682-902-014-00 36 2
1416-621-037-00 6 5 1593-621-252-00 32 2 1684-112-300-20 7 1
1421-603-004-00 2 47 1593-623-203-00 33 9 1689-613-240-00 32 13
1423-616-004-00 2 46 1593-623-520-00 33 15 1689-621-007-00 28 10
1424-101-203-00 2 21 1596-105-001-00 3 2 1689-621-008-10 28 11
1424-101-204-00 2 22 1600-505-007-00 8 3 1690-102-210-00 2 33
1427-111-007-00 5 18 1608-207-224-00 20 11 1690-102-212-00 2 34
1427-111-229-00 4 12 1614-104-001-10 4 6 1690-102-213-00 2 35
1427-401-001-00 18 2 1614-129-003-00 33 16 1690-102-214-00 2 36
1427-601-003-00 21 13 1614-432-001-00 19 5 1690-102-215-00 2 37
1440-103-201-00 5 6 1614-690-202-00 33 5 1690-102-216-00 2 38
1440-602-003-00 22 25 1617-102-007-00 2 17 1690-102-217-00 2 39
1444-102-202-00 5 2 1617-730-005-00 6 6 1703-102-203-00 2 6
1444-102-204-00 5 7 1620-313-004-00 11 2 1703-505-004-10 15 6
1444-122-002-00 15 8 1636-102-012-00 2 23 1703-670-230-00 32 15
1444-621-311-00 32 3 1636-701-250-00 34 4 1703-670-320-00 32 6
1444-621-312-00 32 4 1636-701-251-00 34 5 1703-670-322-00 32 7
1518-306-203-10 24 7 1646-116-051-10 8 2 1703-670-323-00 32 8
1518-407-240-10 24 6 1646-640-008-10 11 13 1703-670-324-00 32 9
1518-786-508-00 22 17 20 28 1703-670-325-00 32 10

22 30 1646-640-580-00 11 8 1703-670-326-00 32 11
1524-122-001-00 15 27 1650-102-202-10 2 2 1705-102-014-00 2 30
1527-604-002-00 31 4 1650-104-200-10 4 1 1705-902-006-00 37 9
1544-104-205-00 4 5 1650-104-201-00 4 3 1705-902-007-00 37 3
1544-219-005-00 20 18 1650-104-203-10 4 4 1705-902-008-00 37 4
1544-603-004-00 31 7 1650-104-210-00 4 2 1705-904-001-00 37 5
1557-312-241-00 6 3 1650-601-003-00 28 13 1705-904-002-10 37 6
1560-104-010-40 2 20 1650-601-009-00 28 30 1705-904-004-00 37 1




Numerical Index

1752-097-200-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1705-904-004-00 48 23 1752-102-001-00 2 11 1752-202-232-00 10 74
1716-105-200-10 5 1 1752-102-002-00 2 14 1752-202-241-00 10 75
1716-601-009-00 20 21 1752-102-004-00 2 29 1752-202-242-00 10 84

31 6 1752-102-005-00 2 8 1752-202-243-00 10 100
1716-680-222-00 33 39 1752-102-006-00 2 9 1752-202-244-00 10 101

48 14 1752-102-007-00 2 10 1752-202-245-00 10 102
1716-680-330-00 33 38 28 6 1752-202-246-00 10 103

48 13 1752-102-008-00 2 32 1752-202-247-00 10 104
1725-203-210-00 24 4 1752-102-011-00 2 18 1752-202-248-00 10 105
1725-308-003-20 13 1 1752-102-210-00 2 27 1752-202-261-00 10 110
1725-611-087-00 34 11 1752-102-250-00 2 42 1752-202-262-00 10 111
1725-681-200-00 33 25 1752-102-270-10 2 49 1752-202-263-00 10 112
1728-690-001-00 33 3 48 2 1752-202-264-00 10 113
1728-903-002-00 37 12 1752-102-310-00 2 1 1752-202-271-00 10 125

48 21 1752-102-311-00 2 3 1752-202-272-00 10 126
1728-903-003-00 37 13 1752-103-200-30 3 1 1752-202-273-00 10 127

48 22 1752-104-200-00 4 11 1752-202-274-00 10 128
1729-111-280-10 6 7 1752-105-005-00 5 17 1752-202-275-00 10 129
1729-111-283-00 6 8 1752-105-200-00 5 28 1752-202-276-00 10 130
1729-111-284-00 6 9 1752-105-210-00 5 23 1752-202-277-00 10 131
1739-317-210-11 39 1 1752-111-001-00 6 1 1752-202-278-00 10 132
1739-317-211-00 39 3 1752-112-001-00 7 7 1752-202-279-00 10 133

39 7 1752-112-220-00 7 5 1752-202-281-00 10 134
1739-317-220-11 39 5 1752-117-200-10 8 1 1752-202-290-00 10 135
1739-317-230-11 39 2 1752-117-210-10 8 7 1752-202-291-00 10 136

39 6 1752-120-200-00 9 1 1752-202-292-00 10 137

40 2 1752-120-201-00 9 2 1752-202-293-00 10 138
1739-317-240-11 40 1 1752-120-202-00 9 3 1752-202-294-00 10 139
1739-317-241-00 40 3 1752-120-203-00 9 4 1752-202-295-00 10 140
1739-317-260-00 39 4 1752-120-204-00 9 5 1752-202-310-20 10 164

39 8 1752-120-205-00 9 6 1752-202-320-20 10 167

40 4 1752-120-206-00 9 7 1752-202-401-00 10 141

42 4 1752-202-200-10 10 1 1752-202-402-00 10 142
1740-102-503-00 2 4 1752-202-211-00 10 2 1752-202-403-00 10 148
1740-102-504-00 2 5 1752-202-212-00 10 3 1752-202-404-00 10 149
1740-102-505-00 2 7 1752-202-213-00 10 4 1752-202-405-00 10 150
1740-680-530-00 33 20 1752-202-214-00 10 5 1752-202-406-00 10 151
1742-104-211-00 38 1 1752-202-215-00 10 6 1752-202-407-00 10 152
1742-606-001-10 34 25 1752-202-216-00 10 7 1752-202-408-00 10 153
1742-650-320-00 33 22 1752-202-217-00 10 8 1752-202-409-00 10 154
1742-652-300-20 32 12 1752-202-218-00 10 9 1752-202-411-00 10 155
1752-101-001-00 1 7 1752-202-219-00 10 10 1752-202-420-00 10 156
1752-101-002-00 1 10 1752-202-221-00 10 11 1752-202-450-10 10 13
1752-101-200-00 1 1 1752-202-222-00 10 12 1752-202-451-00 10 14
1752-101-210-00 1 4 1752-202-231-00 10 73 10 44

119



120

Numerical Index

1752-097-200-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1752-202-452-00 10 15 1752-202-560-00 10 97 1752-202-662-00 10 36
10 45 1752-202-561-00 10 98 10 66
1752-202-453-00 10 16 1752-202-562-00 10 99 1752-202-663-00 10 37
10 46 1752-202-571-00 10 91 10 67
1752-202-454-00 10 17 1752-202-572-00 10 92 1752-202-664-00 10 38
10 47 1752-202-580-00 10 114 10 68
1752-202-455-00 10 18 1752-202-581-00 10 115 1752-202-665-00 10 39
10 48 1752-202-582-00 10 116 10 69
1752-202-456-00 10 19 1752-202-583-00 10 117 1752-202-666-00 10 40
10 49 1752-202-584-00 10 118 10 70
1752-202-457-00 10 20 1752-202-585-00 10 119 1752-202-667-00 10 41
10 50 1752-202-586-00 10 120 100 71
1752-202-458-00 10 21 1752-202-587-00 10 121 1752-202-668-00 10 42
10 51 1752-202-588-00 10 122 10 72
1752-202-459-00 10 22 1752-202-589-00 10 123 1752-202-671-00 10 56
10 52 1752-202-591-00 10 124 1752-202-672-00 10 59
1752-202-461-00 10 23 1752-202-611-00 10 143 1752-202-673-10 10 60
10 53 1752-202-612-00 10 144 1752-271-003-00 11 6
1752-202-462-00 10 24 1752-202-613-00 10 145 1752-271-210-00 11 1
10 54 1752-202-614-00 10 146 1752-272-002-00 12
1752-202-463-00 10 25 1752-202-615-00 10 147 12 22
10 55 1752-202-620-00 10 157 1752-272-006-00 12 15
1752-202-470-10 10 43 1752-202-621-00 10 160 12 32
1752-202-510-00 10 76 1752-202-622-00 10 161 12 45
1752-202-511-00 10 77 1752-202-630-00 10 162 1752-272-007-00 12 18
1752-202-512-00 10 78 1752-202-631-00 10 163 12 35
1752-202-513-00 10 79 1752-202-641-00 10 158 12 50
1752-202-514-00 10 80 1752-202-642-00 10 159 1752-272-009-00 12 41
1752-202-515-00 10 81 1752-202-651-00 10 26 1752-272-200-20 12 1
1752-202-516-00 10 82 1752-202-652-00 10 27 1752-272-210-20 12 19
1752-202-517-00 10 83 10 57 1752-272-230-10 12 11
1752-202-531-00 10 85 1752-202-653-00 10 28 1752-272-240-10 12 29
1752-202-532-00 10 86 10 58 1752-272-250-00 12 13
1752-202-533-00 10 87 1752-202-654-00 10 29 1752-272-260-00 12 30
1752-202-534-00 10 88 1752-202-655-10 10 30 1752-272-290-00 12 43
1752-202-535-00 10 89 1752-202-656-00 10 31 1752-272-300-00 12 40
1752-202-536-00 10 90 10 61 1752-272-340-10 12 51
1752-202-540-00 10 106 1752-202-657-00 10 32 1752-272-400-00 12 36
1752-202-541-00 10 107 10 62 1752-272-410-00 12 38
1752-202-542-00 10 108 1752-202-658-00 10 33 1752-272-450-00 12 53
1752-202-543-00 10 109 10 63 1752-272-530-00 12 3
1752-202-550-00 10 93 1752-202-659-00 10 34 1752-272-540-00 12 21
1752-202-551-00 10 94 10 64 1752-307-001-00 14 43
1752-202-552-00 10 95 1752-202-661-00 10 35 1752-307-200-10 14 1
1752-202-553-00 10 96 10 65 1752-307-211-00 14 12




Numerical Index

1752-097-200-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1752-307-213-00 14 13 1752-410-350-10 17 3 1752-531-240-00 24 9
1752-307-214-00 14 14 1752-410-400-10 17 8 1752-531-250-00 24 2
1752-307-215-00 14 15 1752-410-500-00 17 12 1752-553-001-00 25 2
1752-307-216-00 14 16 1752-433-001-30 18 4 1752-553-002-00 25 17
1752-307-217-00 14 17 1752-433-002-00 18 8 1752-553-004-10 25 21
1752-307-218-00 14 18 1752-433-003-00 41 1 45 3
1752-307-219-00 14 19 1752-433-200-10 18 1 1752-553-005-10 25 22
1752-307-221-00 14 20 1752-441-002-00 19 7 45 4
1752-307-222-00 14 21 1752-441-003-00 19 8 1752-553-200-00 45 1
1752-307-230-00 14 2 1752-441-004-00 44 1 1752-553-210-00 25 1
1752-307-231-00 14 3 1752-441-006-00 19 3 1752-553-220-10 25 4
1752-307-232-00 14 4 1752-441-210-00 42 1 1752-553-230-10 25 11
1752-307-233-00 14 5 1752-441-211-00 42 2 1752-553-240-10 25 5
1752-307-234-00 14 6 1752-441-220-00 42 3 1752-553-250-10 25 12
1752-307-240-00 14 7 1752-441-240-10 19 1 1752-553-260-00 25 20
1752-307-241-00 14 8 1752-441-250-00 43 1 45 2
1752-307-242-00 14 9 1752-503-005-00 20 19 1752-554-003-00 20 26
1752-307-243-00 14 10 1752-503-007-10 20 5 26 10
1752-307-244-00 14 11 1752-503-008-00 20 33 1752-554-055-00 26 6
1752-307-251-00 14 24 1752-503-210-10 20 22 1752-554-210-00 26 1
1752-307-252-00 14 25 1752-504-002-00 21 12 1752-554-220-00 26 12
1752-307-253-10 14 26 1752-504-220-00 20 6 1752-554-230-00 26 5
1752-307-254-00 14 27 1752-504-230-00 21 7 1752-555-210-00 27 1
1752-307-255-00 14 28 1752-504-240-00 20 9 1752-555-220-00 27 4
1752-307-256-00 14 29 1752-504-300-00 20 14 1752-555-230-00 27 2
1752-307-257-00 14 30 1752-508-001-00 22 1 1752-555-240-00 27 14
1752-307-260-00 14 22 1752-508-003-00 22 21 1752-555-250-10 27 10
1752-307-262-00 14 23 1752-508-005-00 22 10 1752-555-260-00 27 23
1752-307-271-00 14 31 1752-508-007-10 22 34 1752-555-270-00 46 1
1752-307-272-00 14 32 1752-508-011-00 22 4 1752-601-005-00 28 22
1752-307-273-00 14 33 1752-508-350-00 22 19 1752-601-008-10 28 16
1752-307-274-00 14 34 1752-508-360-00 22 26 48 4
1752-307-275-00 14 35 1752-509-250-00 23 1 1752-601-010-00 28 7
1752-307-276-00 14 36 1752-509-260-00 23 4 1752-601-014-00 28 38
1752-307-277-00 14 37 1752-509-270-00 23 7 1752-601-015-00 28 18
1752-307-278-00 14 38 1752-509-280-00 23 10 1752-601-021-00 28 5
1752-307-279-00 14 39 1752-509-300-00 23 5 1752-601-024-00 28 3
1752-312-002-10 15 23 23 11 1752-601-025-00 28 4
1752-312-210-10 15 1 1752-509-302-00 23 3 1752-601-029-10 28 23
1752-312-220-10 15 2 23 6 1752-601-031-00 28 40
1752-312-230-00 15 26 23 9 1752-601-032-00 28 43
1752-312-240-10 15 15 23 12 48 6
1752-313-001-00 16 1752-509-310-00 23 2 1752-601-210-20 28 1
1752-313-210-10 16 23 8 1752-601-240-00 28 14
1752-410-200-20 17 1752-531-200-20 24 1 1752-601-260-10 28 20

121



122

Numerical Index

1752-097-200-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1752-601-270-00 28 24 1773-702-011-00 34 10 3814-221-004-00 25 24
1752-601-290-10 28 31 1773-702-012-00 34 8 3817-358-200-00 22 23
1752-601-310-10 28 33 2140-730-001-00 12 10 3829-248-003-00 34 26
1752-601-330-00 28 35 12 28 3829-311-200-00 5 15
1752-601-360-00 28 41 2142-572-008-00 15 20 4101-102-038-00 2 45

48 8 2144-117-002-00 27 19 11 3
1752-601-370-00 28 28 2186-124-057-10 27 5 4136-405-002-00 15 14

48 10 2188-336-003-00 26 2 7843-501-012-00 27 17
1752-601-410-00 28 45 2194-128-002-00 21 9 7947-205-011-00 19 6

48 26 2500-901-027-00 37 11 7957-405-003-00 43 2
1752-603-220-00 47 1 2502-601-005-00 28 12 7963-611-003-00 25 9
1752-606-001-00 29 12 3104-210-004-10 15 7 7981-501-001-00 27 9
1752-606-003-00 29 13 3533-901-012-00 35 5 8595-901-007-00 37 10
1752-606-004-00 29 3 3560-503-302-00 29 11 8654-501-047-00 25 6

31 12 3600-201-013-00 16 2 25 13
1752-606-006-00 29 6 3610-631-002-00 12 55 8654-501-048-00 25 7
1752-606-210-10 29 1 27 20 25 14
1752-606-220-10 29 2 31 10 J061-116-025-00 20 34
1752-606-230-00 29 7 3614-261-002-00 32 5 22 5
1752-611-001-00 30 2 3623-150-003-10 1 13 22 11
1752-611-510-00 30 1 3623-263-001-00 1 17 22 16
1752-630-001-00 31 3 3642-496-007-10 33 17 22 22
1752-630-003-00 31 2 3650-261-001-00 22 6 22 29
1752-630-005-00 31 8 3650-262-202-00 33 2 J061-120-032-00 22 2
1752-630-210-00 31 1 3650-270-214-00 32 14 22 35
1752-630-220-00 31 5 3650-432-014-00 30 6 J061-210-012-00 5 19
1752-690-260-00 33 18 3650-780-022-00 21 10 J061-210-015-00 2 19
1752-690-270-00 33 19 3651-151-522-00 21 11 J061-230-038-00 2 13
1752-690-400-00 33 27 3656-115-002-00 20 15 2 15
1752-690-500-00 48 17 3659-203-204-10 12 37 J061-236-044-00 2 12
1752-690-510-10 33 1 12 39 2 16
1752-690-520-10 33 4 17 4 J061-247-055-00 4 8
1752-701-001-10 34 21 3659-354-001-10 22 36 J061-252-063-00 4 10
1752-701-210-00 34 20 3666-202-005-10 2 25 J062-087-093-00 5 26
1752-701-220-10 34 12 3670-354-003-00 22 15 J062-104-111-00 5 20
1752-701-230-10 34 16 22 28 5 27
1752-701-240-10 34 1 3676-155-002-00 26 7 J062-111-120-00 5 21
1752-901-051-00 35 1 3676-310-210-00 6 4 5 22
1752-901-052-00 35 2 3676-374-005-00 21 6 K182-002-002-00 | 21 3
1752-901-053-00 35 3 3737-172-010-00 22 12 K182-032-000-00 | 21 1
1752-901-054-00 35 4 3746-172-013-00 33 37 K182-032-001-00 | 21 2
1752-902-001-00 36 1 3746-185-014-00 21 8 K182-032-002-00 | 21 4
1752-902-003-00 36 3 3768-171-003-00 33 29 K182-032-003-00 | 21 5
1752-903-052-00 37 7 3768-185-022-10 20 2 K211-001-008-00 | 49 12
1752-950-200-20 48 1 3768-211-011-00 20 20 K211-008-010-00 | 49 11




Numerical Index

1752-097-200-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
K216-001-002-00 | 49 3 V210-360-601-60 | 28 19 V211-560-803-00 9 10
K216-008-002-00 | 49 4 33 40 V211-561-002-50 5 29
K216-012-000-00 | 20 1 48 5 7 6
K216-012-002-00 | 49 9 48 15 10 165
K216-012-003-00 | 49 10 V210-360-602-00 2 31 10 168
K216-012-004-00 | 49 17 20 27 17 5
K216-012-110-10 | 49 1 33 21 30 5
K220-002-000-00 | 20 29 48 19 V211-561-003-00 | 17 6
P103-521-006-10 | 20 7 V210-360-602-50 | 12 54 V211-660-802-00 3 5
P112-521-200-00 | 20 31 V210-370-602-00 | 29 14 4 14

22 8 V211-260-801-60 5 24 V211-660-802-50 | 12 2

22 13 15 28 12 20

22 32 22 27 12 52

P113-201-007-00 | 17 2 V211-260-802-00 | 12 42 V211-661-003-00 | 10 166
P117-303-522-00 | 32 16 20 23 10 169
P117-303-523-00 | 32 17 22 24 V211-661-003-50 | 28 15
P117-303-524-00 | 32 18 V211-260-802-50 2 50 47 2
P117-303-525-00 | 32 19 48 3 V211-661-004-00 | 46 2
P117-303-526-00 | 32 20 V211-260-803-50 | 49 16 V301-260-006-00 7 3
V120-265-001-60 | 34 27 V211-260-804-00 | 20 4 V304-260-008-00 2 48
V201-260-802-50 | 33 32 V211-261-002-00 | 28 21 11 9
VV201-260-803-00 | 15 18 V211-261-002-50 2 43 12 6
VV201-260-803-50 2 44 28 29 12 24
V201-260-806-50 5 12 48 11 15 9
V201-361-002-50 | 20 24 V211-261-003-00 | 24 10 15 19
V201-361-005-50 | 14 40 V211-360-802-00 | 14 44 VV304-260-010-00 8 6
V201-361-202-50 1 2 22 7 11 7
1 5 22 18 20 25

1 8 22 20 34 9

1 1 22 31 V304-260-012-00 1 14

V201-361-203-50 | 17 9 28 8 19 11
18 9 28 32 V304-460-010-00 | 10 170

V201-361-208-50 | 25 18 28 34 12 9
VV201-461-005-50 | 12 7 28 46 12 27
12 25 29 4 V304-460-012-00 | 17 10

V201-461-203-50 | 34 22 48 27 V304-460-016-00 | 34 3
V201-461-204-00 | 34 13 V211-360-802-50 6 2 V327-261-216-00 | 18 6
34 17 17 13 V334-260-010-00 | 12 16

V203-361-002-50 9 8 24 8 12 33
V203-361-003-00 3 3 28 36 12 46
V210-260-601-00 | 27 21 31 9 V334-460-016-00 | 25 23
V210-360-601-20 5 16 V211-360-803-50 | 27 18 45 5
26 11 V211-360-805-50 2 24 V360-260-005-00 | 33 26

V210-360-601-60 2 41 V211-361-002-50 | 28 44 V360-260-006-00 7 4
28 17 48 7 28 42

123



124

Numerical Index

1752-097-200-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
V360-260-006-00 | 31 11 V411-260-008-00 | 26 8 V635-113-200-60 | 19 2
33 11 26 13 V682-200-000-60 | 49 2
33 24 33 33 V704-140-012-00 | 20 17
33 41 V411-260-010-00 8 5 \VV704-140-015-00 | 49 7
48 9 10 172 V705-140-035-00 | 44 3
48 16 14 42 V706-140-040-00 | 15 21
48 20 16 3 V720-101-900-60 | 49 5
V362-260-008-00 4 13 V411-260-012-00 1 16 \VV720-101-900-80 | 27 15
28 25 19 9 V720-101-900-90 | 34 7
29 5 20 16 V720-102-401-00 5 4
29 8 27 6 V720-102-401-20 | 49 6
33 28 28 9 49 13
33 34 28 26 V720-102-401-40 | 20 32
V363-260-008-00 | 20 10 30 3 22 9
V401-160-006-00 | 15 5 34 15 22 14
15 17 34 19 22 33
29 10 34 24 V720-102-401-80 | 22 37
V401-160-008-00 5 13 V411-260-014-00 | 25 25 \VV720-103-504-40 5 8
11 10 26 3 V720-112-401-40 | 20 8
V401-160-010-00 3 4 V411-260-016-00 | 18 5 20 30
9 9 V411-260-018-00 | 12 12 24 3
10 171 V411-260-020-00 | 27 12 24 5
12 17 V411-260-024-00 | 19 4 34 6
12 34 V500-162-001-50 | 15 13 V721-103-105-50 | 49 15
12 47 V500-162-002-00 | 20 13 \VV742-120-350-60 | 44 4
14 41 V500-162-501-50 8 9 VV760-150-000-00 | 12 48
V401-160-012-00 1 3 15 25 15 4
1 6 16 4 15 16
1 9 26 9 17 7
1 12 26 14 18 3
1 15 V500-162-502-00 | 11 4 25 16
17 11 11 12 27 11
18 10 27 7 V762-150-000-00 | 12 49
19 10 V500-163-002-00 | 25 10 25 3
25 19 V500-163-002-50 | 18 7 V763-150-000-00 | 44 5
34 14 21 14 \VV780-140-000-4T | 49 8
34 18 25 26 49 14
34 23 26 4 V780-140-000-6T | 49 18
V411-260-006-00 8 8 V530-240-602-80 | 15 3 W201-360-805-50 | 12 5
15 12 V580-140-302-00 | 27 3 12 23
27 22 V580-140-403-20 | 27 13 W201-361-008-00 | 11 5
V411-260-008-00 5 14 V580-140-504-00 | 25 8 W201-461-609-00 | 34 2
11 11 25 15
15 24 V600-110-600-30 | 44 2
20 12 V610-115-110-40 | 27 8




Alpabetical Index

6005-097-652-00

Description Fig. Key Description Fig. Key Description Fig. Key
ADAPTER/260X120 ASSY | 23 1 BOLT 30 24 COVER/CYLINDER HEAD 3 1
ARM/CONTROL 21 27 BOLT, SEMS/M10X20 9 4 COVER/HYDRAULIC 10 50
ARM/FLOATING COMP | 21 18 11 2 10 54
ARM/TENSION 23 2 BOLT, SEMS/M6X12 13 5 COVER/ INJECT IONPUMP 6 25
ARMATURE/STARTE ASSY | 29 2 21 14 | CRANKSHAFT ASSY | 16 1
BALL 2 5 BOLT,SEMS/M8X25 7T 5 3 CUP/SEALING/16 6 3

29 17 BOLT/CONNECT INGROD 14 6 CUP/SEALING/20 10 3

BEARING 29 3 BOLT/CRANK 16 9 CUP/SEALING/28 6 4
29 4 BOLT/FLANGE 16 7 CUP/SEALING/36 6 5

BEARING,RB/6004 21 12 |BOLT/HI-IDLESTOPPER | 10 35 | CUP/SEALING/50 2 2
BEARING,RB/6005 10 49 BOLT/M6 10 39 6 6
BEARING,RB/6203 21 11 BOLT/M6X10 21 16 CUTTER, VALVE 12 5
BEARING/BALL 30 6 BOLT/STUD 6 21 CYLINDERBLOCK  ASSY 6 1
30 11 BOLT/THROUGH 29 16 CYLINDERHEAD ASSY 2 1

BEARING/CONNECTING R| 7 5 | BOLT/WS 9 3 | DOWEL 6 22
7 6 17 6 | EYEBOLT 28 50

14 7 19 4 FAN/COOLING 19 1

BEARING/CRANK  SET 6 11 29 15 FLANGEBOLT 4 3
BEARING/CRANK/LOWER 6 13 BRACKET/ROCKERSHAFT 12 12 6 27
BEARING/CRANK/UNDER 7 1 12 13 38 4
7 3 | BRUSH 30 17 10 8

BEARING/CRANK/UPPER 6 12 BUSH 30 15 10 9
BEARING/THRUST/CRANK 6 14 BUSHING/DRAIN 29 20 10 10
7 2 CAMSHAFT 13 1 10 12

7 4 | CAMSHAFT/ INJPUMP 21 38 10 13

BEARING/WATER PUMP 18 3 CAP,OIL FILLER 3 5 10 14
BEARING/WATERPUMP 18 4 CAP/MAXPOWERSTOPPER 10 21 10 16
BELT/VR5A39.0 19 5 10 38 11 3
BODY/OILPUMP 17 2 CAP/OILFILLER 6 31 12 19
BODY/WATERPUMP 18 2 | CARTRIDGE/OILFILTER | 17 12 17 11
BOLT 2 7 CLAMP/STRAINER 17 10 18 15
5 4 CLAMP/WIRE/10-15 18 18 18 21

6 2 CLIP/HOSE/7.6-8.2 22 4 18 22

10 43 CLUTCH/STARTER ASSY | 29 5 18 26

12 18 |COLLOR 30 3 21 6

24 8 CONNECTINGROD  ASSY | 14 5 24 3

25 8 CONNECTOR,OIL FILTER 6 24 24 5

28 10 CONNECTOR/FUEL 22 1 FLYWEIGHT ASSY | 21 15

28 52 CONNECTOR/GLOWPLUG 25 5 FLYWHEEL ASSY | 16 5

30 O | CONTROLRACK 28 48 | FRAME 30 12

30 10 CONTROLSLEEVE 28 49 FRAME/DRIVEEND ASSY | 30 7

30 19 COVER 29 23 FRAME/STARTEREND 29 10

30 20 30 13 GASHET/EXH MANIFOLD 5 2

30 21 COVER,BEARING 30 5 26 7

30 22 COVER/BLOWBY 3 3 GASKET 3 8

125



126

Alpabetical Index

6005-097-652-00

Description Fig. Key Description Fig. Key Description Fig. Key
GASKET 18 8 HOSE/RUBBER 18 17 ORING 28 9
20 5 22 3 0-RING 1A S50 10 45

25 7 | HOUSING/PUMP 28 1 26 16

26 5 HOUSING/STARTER ASSY | 29 9 0-RING/P 8 21 25

26 21 | HOUSING/THERMOSTAT 18 19 |O-RING/P18 38 3

27 17 INJECTIONNOZZLE ASSY | 20 0-RING/P22 17 9

28 5 INJECTIONPUMP  ASSY | 21 26 17

28 51 KEY/07X05X09 13 0-RING/P25 6 32

28 53 21 10 | PACKING 10 22

GASKET ,NOZZLE 20 2 | KEY/07X05X43 16 4 |PIN 6 18
GASKET ,WATER PUMP 18 12 LEVELGAGE 6 29 6 28
18 14 LEVER/CONTROL  CoMP | 21 24 10 26

26 18 MANTFOLD/EXHAUST 5 1 16 2

GASKET/COVER 6 26 MANIFOLD/INLET ASSY 4 1 28 12
10 51 |NozzLE 27 16 | PIN,CONTROL 21 20

10 55 |[NUT 10 52 |PIN/ARM 10 24

26 11 10 56 |PIN/GROOVE 10 29

GASKET/CYL INDERHEAD 2 6 12 17 PIN/IDLEGEAR 6 8
26 3 27 18 PIN/PISTON 14 3

GASKET/GEARCASE 10 30 29 21 | PIN/SNAP 10 25
26 14 29 22 PIN/STRAIGHT 6 17

GASKET/HOUSING 18 20 30 2 17 5
26 19 30 23 |PIN/TUBE 6 16

GASKET/ INLETMANIFOLD 4 2 30 25 10 46
26 6 | NUT/CAP 3 PINION/STARTER 29 8

GASKET/PLATE 10 42 NUT/FLANGE 25 4 PIPE,WATER OUTLET 18 24
26 15 NUT/HI-1DLESTOPPER 10 36 PIPE/FUEL 22 2

GEAR/CAMSHAFT 13 2 NUT/MO8 10 11 PIPE/INJECTION ASSY| 20 6
GEAR/CRANK 16 3 12 20 20 7
GEAR/IDLE ASSY | 13 6 18 16 20 8
GEAR/ INJECT IONPUMP 21 9 21 7 PIPE/WATER PUMP 18 11
GEAR/OILPUMP ASSY | 17 3 NUT/M10 24 6 PIPE/WATERDRAIN 6 23
GEARCASE ASSY | 10 1 NUT/M12 24 9 PISTON 14 1
GENERATOR ASSY | 24 1 NUT/M6 10 40 PISTON/QV 15 1
GLOWPLUG 25 3 21 28 15 3
GUIDE/LEVELGAGE COMP 6 30 NUT/MAXPOWERSTOPPER 10 19 PISTON/VALVE/RELIEF 10 32
HANGER 11 1 NUT/NOZZLERETAINING 27 15 PLATE 30 8
HEATSHILD/NOZZLE 20 3 OILPAN COMP 8 PLATE/ADJUST 24 2
HOLDER ASSY 30 14 OILPUMP ASSY | 17 PLATE/FRONT 10 41
HOLDER/BRUSH  ASSY | 30 16 | OILSEAL 6 15 |PLATE/REAR cCoMP| g 1
HOLDER/DELIVERYVALVE | 28 6 26 10 PLATE/T=2.60 28 17
HOLDER/JE/9-9 10 15 0-RING 18 25 PLATE/T=2.65 28 18
HOLDER/NOZZLEASSY 27 1 26 20 PLATE/T=2.70 28 19
HOLDER/STARTER ASSY | 29 11 29 19 | PLATE/T=2.75 28 20
HOSE/RUBBER 3 9 | ORING 28 7 | PLATE/T=2.80 28 21




Alpabetical Index

6005-097-652-00

Description Fig. Key Description Fig. Key Description Fig. Key
PLATE/T=2.85 28 22 RETAINER 29 7 SHIM/0.54 27 8
PLATE/T=2.90 28 23 RING SNAP 14 4 SHIM/0.56 27 9
PLATE/T=2.95 28 24 RING,SNAP/ 4 E 21 21 SHIM/0.58 27 10
PLATE/T=3.00 28 25 RING,SNAP/12 C 10 34 SHIM/0.80 27 11
PLATE/T=3.05 28 26 | RING,SNAP/16 C 12 15 | SHIM/INJECTIONPUMP 21 )
PLATE/T=3.10 28 27 RING/PISTON/QVSET 15 2 21 3
PLATE/T=3.15 28 28 15 4 21 4
PLATE/T=3.20 28 29 RING/PISTONSET 14 2 21 5
PLATE/T=3.25 28 30 RING/TAMPER REGISTAN | 10 20 SHORTBLOCKENGIN ASSY 1 1
PLATE/T=3.30 28 31 10 37 | SLEEVEFLANGE 28 38
PLATE/T=3.35 28 32 RINGGEAR 16 6 SNAPRING 28 13
PLATE/T=3.40 28 33 RINK/CONTROL 21 19 SOLENOID 25 6
PLATE/T=3.45 28 34 ROCKERARM 12 9 SPACER 10 44
PLATE/T=3.50 28 35 ROCKERSHAFT ASSY | 12 8 27 14
PLATE/T=3.55 28 36 |RORA 29 6 | SPACER/FAN/48 19 3
PLATE/T=3.60 28 37 ROTOR ASSY | 30 4 SPACER/WATERPUMP 18 13
PLATE/T=3.65 28 38 ROTOR/OUTER 17 4 SPRING 12 14
PLATE/T=3.70 28 39 ROTOR/WATERPUMP 18 6 30 18
PLATE/T=3.75 28 40 RUBBERFLANGE 3 2 SPRING,BRUSH 29 12
PLATE/T=3.80 28 41 | SCREW 29 14 | SPRING,RETURN 21 26
PLATE/T=3.85 28 42 SCREW ADJUST 12 16 SPRING/DELIVERYVALVE | 28 4
PLATE/T=3.90 28 43 SCREW/SOCKET 17 7 SPRING/GOVERNOR 21 23
PLATE/T=3.95 28 44 SCREW/TAPPING 3 4 SPRING/IDLE 21 32
PLATE/T=4.00 28 45 SCREW/WATER PUMP 18 10 SPRING/PLUNGER 28 14
PLATE/T=4.05 28 46 | SEAL SET/WATER PUMP | 18 5 | SPRING/RELIEF VALVE | 10 33
PLATE/T=4.10 28 47 SEAL,BEARING CAP 6 9 SPRING/RETURN 29 18
PLATE/THRUST 13 4 26 8 SPRING/SETTING 21 22
PLATE/THRUST/INJPUMP | 21 13 SEAL,BEARING CAP/7 6 10 SPRING/STARTING 21 31
PLATE/WATER PUMP 18 9 26 9 SPRING/VALVE 12 3
PLUG 12 11 |SEAL,0IL 2 4 | SPRINGNOZZLE 27 12
PLUG/M14X1.5 8 2 10 7 SPRINGSEAT 27 13
PLUG/PT1/2 2 3 26 2 28 15
PLUG/PT1/4 10 2 26 12 28 16
PLUG/PT1/8 6 7 SEAL/CYL HEAD/UNDER 3 6 STARTER ASSY | 24 7
PLUG/SCREW 10 27 26 4 | STOPPER/MAX POWER ST| 10 18
PLUG/SCREW/SEAL 10 23 SEAL/WATER PUMPPULLE | 18 7 STRAINER comp | 17 8
PLUNGER ASSY | 28 2 SEAT,VALVE SPRING 12 4 STUD 2 8
POINTER 9 2 SHAFT/HYDRAULIC ASSY | 10 48 6 20
PULLEY 30 1 SHAFT/ROCKERARM ASSY | 12 10 10 4
PULLEY/CRANK 16 8 | SHIM/0.10 27 2 10 5
PULLEY/WATERPUMP 19 2 SHIM/0.20 27 3 10 6
PUSHROD 12 7 | SHIM/0.30 27 4 10 47
REGULATOR ASSY | 30 26 SHIM/0.40 27 5 STUD/M8X40 6 19
REPAIR/ENGINESET 26 1 SHIM/0.50 27 6 SWITCH/MAGNETIC ASSY | 29 13
RESISTANCE/1.0 22 5 | SHIM/0.52 27 7 | SWITCH/OILPRESSURE 25 1

127



128

Alpabetical Index

6005-097-652-00

Description Fig. Key Description Fig. Key Description Fig. Key
SWITCH/OVERHEAT 25 2
TAPPET 12 6

28 11
THERMOSTAT 18 23
THRUSTPIECE 21 17
VALVE,DELIVERY 28 3
VALVE/EXHAUST 12 2
VALVE/ INTAKE 12 1
VALVE/RELIEF ASSY | 10 31
WASHER / M6 21 29
WASHER,SP/M 6 21 30

25 9
WASHER,SP/M 8 10 53

10 57
WASHER/08X14X01 10 17

10 28

26 13
WASHER/9X22X2 24 4
WASHER/CORRUGATE 20 4
WATERPUMP ASSY | 18 1
YOKE/STARTER ASSY | 29 1




129

Alpabetical Index 1752-097-200-00

Description Fig. Key Description Fig. Key Description Fig. Key
ADAPTER 20 5 |[BOLT 10 42 | BOLT/M 8X25 33 32
ADAPTER (908/PUMP) 20 2 10 52 |BOLT/M 8X30 15 18
ADAPTER/90/G/1/ ASSY | 23 2 10 72 |BOLT/M 8X35 2 44

23 5 10 74 |BOLT/M 8X65 5 12

23 8 10 103 | BOLT/M06X08/APSET 5 10

23 11 10 104 | BOLT/MO8X32 33 30

ADAPTER/908/G3/ ASSY | 24 2 10 105 |BOLT/M10X25 5 29
ADAPTOR/908 21 6 10 154 7 6
ADAPTOR/90BPF1/2ASSY | 22 36 10 155 10 165
ARM 33 39 11 5 10 168
48 14 12 5 17 5

ARM/BRAKE comp| 15 15 12 23 20 24
ARM/FRONT/LH ~ COMP | 25 4 14 5 30 5
ARM/FRONT/RH ~ COMP | 25 5 14 18 | BOLT/M10X30 17 6
ARM/HST/LH 12 11 14 19 |BOLT/M10X55 12 7
ARM/HST/RH comp| 12 29 14 20 12 25
ARM/REAR/LH cop| 25 11 14 30 |BOLT/MI12X1.5 13 1
ARM/REAR/RH coMp | 25 12 14 40 |BOLT/M12X25 1 2
ARM/RETURN COMP | 11 1 25 18 1 5
AXLE/FRONT ASSY | 18 1 28 11 1 8
BOOT 29 12 | BOLT M16X90 9T 34 2 1 11
BALL 49 2 | BOLT(S) M10X25 2 43 | BOLT/M12X35 17 9
BAND, HARNESS 33 37 28 29 18 9
BAND, HOSE 21 8 48 11 34 22
BAND, WIRE/140 2 26 |BOLT(S) M10X30 24 10 |BOLT/M12X40 34 13
26 15 |BOLT(S) M8X35 49 16 34 17

33 36 |BOLT(SP)/M6X16 2 41 | BOLT/M8X25 12 2

48 25 28 17 12 20

BAND/202 22 12 28 19 12 52
BAND/CLEANER 4 6 33 40 |BOLT/M8X30 9 10
BAND/WIRE/250 22 3 48 5 | BOLT/M8X55 2 24
22 38 48 15 |BOLT/S 2 50

33 35 |BOLT, SEMS 5 16 12 42

48 24 20 4 20 23

BAR CoMP | 12 40 26 11 22 24
BASE/BATTERY ~ COMP | 7 5 28 21 48 3
BATTERY/55B24R/ ASSY | 7 1 | BOLT, SEMS (S) M8X16 5 24 |BOLT/S M6X10 27 21
BEARING 19 2 15 28 |BOLT/SP 2 31
BEARING, RB/6003 44 2 22 27 6 2
BEARING, TB/51104 27 8 | BOLT/8X20 3 5 10 166
BOLT 3 3 4 14 10 169
9 8 | BOLT/BATTERY 7 2 12 54

10 11 | BOLT/DRAIN 14 22 14 44

10 12 | BOLT/JOINT/10 10 90 17 13

10 22 |BOLT/JOINT/8 10 89 20 27




130

Alpabetical Index

1752-097-200-00

Description Fig. Key Description Fig. Key Description Fig. Key
BOLT/SP 22 7 |cap 2 2 | COLLAR 10 126
22 18 2 34 10 149

22 20 5 6 | COLLAR/09X13X28 2 23

22 31 32 3 | COLLAR/09X14X09 11 13

24 8 | CAP, HANDLE 22 39 20 28

27 18 | CAP,0IL/A 24 6 | COLLAR/16X22X53 21 11

28 8 | CAP/FUSEBOX/5P 33 10 | COLLAR/16X25X20 25 22

28 15 | CAP/RUBBER/15A 12 10 45 4

28 32 12 28 | COLLAR/17X20X10 19 7

28 34 | CAP/TANK/NONLEA ASSY | @ 7 | COLLAR/18X22X111 44 1

28 36 | CASE/AXLE/IN 14 25 | CONNECTOR 2 20

28 44 | CASE/AXLE/OUT 14 24 20 3

28 46 | CASE/BRAKE 14 12 | COOLER/OIL 22 23

29 4 | CLAMP 2 17 | COVER 6 10

29 14 | CLAMP/25X50 22 6 32 2

31 9 | CLAMP/WIRE/10-12 5 19 49 9

33 21 | CLAMP/WIRE/10-15 2 19 |COVER ASSY| 4 2

46 2 | CLAMP/WIRE/30-38 2 13 | COVER, THRUST 27 9

47 2 2 15 COVER/ACC 10 151

48 7 | CLAMP/WIRE/36-44 2 12 | COVER/BATTERY 7 7

48 19 2 16 | COVER/BRAKE coMp | 14 9

48 27 | CLAMP/WIRE/47-55 4 8 | COVER/CENTER  COMP | 29 7

BOOT 33 14 | CLAMP/WIRE/52-63 4 10 | COVER/FLOOR CoMP | 31 5
BRACKET 2 40 | CLAMP/WORM/16-25 20 34 | COVER/JACK COMP| 27 10
BRACKET COMP | 20 22 22 5 | COVER/PTO 10 141
BRACKET/CLEANER COMP 11 22 11 | COVER/REAR comp| 28 20
BRACKET/FRONT/L COMP 1 1 22 16 | CUSHION, RUBBER 12
BRACKET/FRONT/R COMP 1 4 22 22 | CUSHION/RUBBER/10X25 2 46
BRACKET/LH COMP | 10 164 22 29 | CYLINDER ASSY 21 1
BRACKET/REAR/LH 1 7 | CLAMP/WORM/20-32 22 2 | DAMPER/OIL ASSY | 11 8
BRACKET/REAR/RH 1 10 22 35 | DIAL/GAUGE COMP | 26 5
BRACKET/RH COMP | 10 167 | CLAMP/YOKE 9 5 | DIODE/3. 0A 33 2
BRAKE ASSY | 14 7 | CLEANER/AIR ASSY | 4 1 | DISC/FRICTION 10 117
BRAKE/INERTIA ASSY| 10 135 |CLIP 4 3 | DRUM/BRAKE COMP| 14 10
BULB 32 14 |CLIP B 22 17 | DUST/SEAL 21 5
BUMPER/REAR/E4 SET | 47 1 22 30 | ELBOW/908 ASSY | 20 7
BUSH, LEVER 2 47 |CLIP(B) 31 4 20 31
BUSH/12X14X10 20 15 |CLIP/HOSE/10.4-11.1 5 20 22 8
BUSH/17X19X15 12 37 5 27 22 13
12 39 |CLIP/HOSE/11.1-12 5 21 22 32

17 4 5 22 | ELEMENT 5 9

BUSH/20X24X30 18 2 | CLIP/HOSE/8.7-9.3 5 26 | ELEMENT ASSY| 4 4
CABLE/ACCELERATOR 8 7 | CLUMP 2 38 | ELEMENT/INNER ASSY| 38 1
CABLE/BATTERY ASSY| 33 27 | CLUTCH/CYLINDER 10 115 | FENDER/LH COMP | 29 1
CABLE/GAUGE ASSY| 26 12 | CLUTCH/CYLINDER COMP | 10 114 | FENDER/RH COMP | 29 2




Alpabetical Index

1752-097-200-00

Description Fig. Key Description Fig. Key Description Fig. Key
FILTER/FUEL ASSY| 5 1 | HITCH/WEIGHT 41 1 | INSULATOR/15X55X03 29 3
FILTER/OIL 10 91 |HOLDER 32 7 31 12
FLANGE/YOKE 9 6 | HOOD/ENGINE COMP | 28 1 | INSULATOR/170 28 3
FLOOR COMP | 31 1 |HOOD/SUPPORT/F SET | 48 1 | INSULATOR/20X20X40 2 32
FORK 6 3 | HORN ASSY| 33 20 | INSULATOR/250 29 6
FORK/WHEEL comp | 19 1 | HOSE/06X10X620 5 17 | INSULATOR/500 28 4
FRAME/FRONT COMP | 17 8 [ HOSE/150 20 33 | INSULATOR/865 28 23
FRAME/HOOD COMP | 28 14 |HOSE/220 ASSY| 5 18 | INSULATOR/MOUNT/LH 1 13
FRAME/LOWER COMP | 17 1 | HOSE/350 2 18 | JOINT/BALL/LH ASSY| 12 15

34 20 |HOSE/500 5 25 12 32
FRAME/SEAT ASSY | 17 3 | HOSE/550 22 4 12 45
FUSE/32V03A 33 8 | HOSE/610 22 15 | JOINT/BALL/RH ASSY| 12 14
FUSE/32V10A 33 7 22 28 12 31
FUSE/32V20A 33 9 | HOSE/CLEANER/OUTLET 4 9 12 44
FUSE/SLOWBLOW 33 5 | HOSE/COOLER/2ND 22 21 | JOINT/STRAINER 10 92
33 6 | HOSE/CP-CV ASSY | 20 6 | JOINT/UNIVERSAL ASSY | 9 2
GASKET 3 2 | HOSE/CV-CYL ASSY | 21 7 | KEY 10 78
10 87 | HOSE/DRAIN 22 34 10 131
10 88 | HOSE/DRAIN/MOTER 22 10 14 14
10 152 |HOSE/F/LH ASSY | 23 1 | KEY ASSY 32 5
10 160 | HOSE/F/RH ASSY | 23 7 | KNOB, LEVER/12 20 18
GAUGE/FUEL ASSY| 6 4 | HOSE/R/LH ASSY | 23 4 | KNOB/SET/M06X15 29 9
GEAR/32T 14 34 | HOSE/R/RH ASSY| 23 10 | LABEL/BATTERY 37 6
GEAR/51T 14 35 | HOSE/RADIATOR/LOWER 2 14 37 13
GEAR/DRIVE 10 110 | HOSE/RADIATOR/UPPER 2 11 48 22
10 111 |HOSE/RUBBER 2 36 |LABEL/C/JACK 37 7
GEAR/PTO/47T 10 127 2 37 | LABEL/CAUTION 37 1
GRIP 12 4 2 39 48 23
12 22 | HOSE/SUCTION 22 1 | LABEL/CE 37 11
27 16 | HOUSING/INPUT 10 3 | LABEL/CONTROL 36 1
GRIP, BRAKE 16 2 | HOUSING/PTO 10 2 | LABEL/CONTROL/LEVER | 36 3
GRIP/THROTTLE 8 2 | HUB/13X22X60 25 17 | LABEL/CONTROL/PARKIN | 36 2
GROMMET/ (16X25X2) 30 6 | HUB/28X45X30 25 2 | LABEL/DIAL 26 6
GROMMET/25X31X2 22 25 |HUB/8X12X15 20 11 | LABEL/FUEL 37 5
GUIDE/LH 2 4 | HUB/BRAKE/REAR COMP | 15 2 | LABEL/FUSE 33 3
GUIDE/RH 2 5 | INSULATOR 2 28 | LABEL/ROPS 37 2
GUIDE/SPRING 49 3 32 8 | LABEL/W/FAN 37 9
HANDLE COMP | 27 14 | INSULATOR/10X1000 31 2 | LABEL/W/RADIATOR 37 4
HANGER, SUPPORT 12 55 | INSULATOR/10X10X280 | 28 5 | LABEL/W/STARTER 37 3
27 20 INSULATOR/1100 2 29 | LABEL/WARNING/BELT 37 8
31 10 | INSULATOR/15X15X140 2 9 | LABEL/WARNING/FUEL 37 12
HARNESS 32 20 | INSULATOR/15X15X280 2 8 48 21
HARNESS/ENGINE  ASSY | 33 4 | INSULATOR/15X15X650 2 10 | LABEL/WARNING/HOT 37 10
HARNESS/MAIN  ASSY | 33 1 28 6 | LAMP/MONITOR  ASSY| 32 13
HARNESS/SAFETY ASSY | 48 17 | INSULATOR/15X510 28 22 | LEVER 5 2

131



132

Alpabetical Index

1752-097-200-00

Description Fig. Key Description Fig. Key Description Fig. Key
LEVER 10 29 |NUT 15 19 | NUT/WASHER 29 8
10 59 20 25 33 28
LEVER CoMpP | 28 24 25 23 33 34
LEVER/ACCELERATOR 8 1 32 10 | ORIFICE SCREW/3.5 49 17
LEVER/NEUTRAL ~ COMP | 10 26 32 18 |ORIFICE/1.0 10 77
10 56 33 13 | 0-RING/G55 49 15
LEVER/NEUTRAL/L. COMP | 12 3 34 9 | 0-RING/P 6 49 5
LEVER/NEUTRAL/R COMP | 12 21 45 5 | 0-RING/P 8 27 15
LEVER/PARKING ~ COMP | 16 1 | NUT, CASTTLE/M16X1.5 | 18 6 | O-RING/P 9 34 7
LEVER/RUNNING/L COMP | 12 1 | NUT, RING 5 7 | O-RING/P10A 5 4
LEVER/RUNNING/R COMP | 12 19 | NUT, RING/M28X1.0 32 4 | 0-RING/P12 49 6
LINING/13X50X3 8 3 | NUT/CONICALWASHER 28 12 49 13
MAT 31 3 | NUT/LH/M10X1. 25 12 18 |O-RING/P14 20 8
METER/FUEL ASSY | 32 6 12 35 20 30
METER/HOUR ASSY| 32 15 12 50 20 32
MOTOR SET | 14 1 | NUT/MO8 33 31 22 9
MOTOR/KML ASSY | 14 2 | NUT/M10 10 170 22 14
MUFFLER COMP 3 1 12 9 22 33
NIPPLE, GREASE 12 48 12 16 24 3
15 4 12 27 24 5

15 16 12 33 34
17 7 12 46 | O-RING/P18 22 37
18 3 | NUT/M12 1 14 | O-RING/P44 5 8
25 16 17 10 | ORNAMENT/FENDER/LH 35 3
27 11 19 11 | ORNAMENT/FENDER/RH 35 4
NIPPLE, GREASE/B-M6F | 12 49 | NUT/M16 34 3 | ORNAMENT/HOOD/LH 35 1
25 3 [ NUT/M25 19 5 | ORNAMENT/HOOD/RH 35 2
NIPPLE, GREASE/PT1/8 | 44 5 | NUT/M5 33 26 | ORNAMENT/ISEKI 35 5
NIPPLE/GREASE 9 7 | NUT/M6 7 3 | PACKING 2 7
NOB/LOCK 34 8 7 4 2 22
NUT 2 48 28 42 2 35
8 6 31 11 5 11
10 39 33 11 6 9
10 40 33 24 10 5
10 41 33 41 10 23
10 69 48 9 10 53
10 70 48 16 10 142
10 71 48 20 14 6
10 158 |NUT/M8 15 10 14 26
11 7 27 19 24 7
11 9 | NUT/WASHER 4 13 32 16
12 6 6 6 | PACKING/RUBBER 6 5
12 24 20 10 |PAD 15 27
14 21 28 25 |PAD/50 2 25
15 9 29 5 | PEDAL/BRAKE COMP| 15 26




Alpabetical Index

1752-097-200-00

Description Fig. Key Description Fig. Key Description Fig. Key

PIN 10 7 | PIN/25X45 45 3 | PLATE/L/435X95 coMp | 48 10
10 16 | PIN/GROOVE 15 3 | PLATE/L/44X92 14 43

10 32 | PIN/HAIR 43 2 | PLATE/L/85X90/A COMP | 28 31

10 38 |PIN/PIVOT 18 4 | PLATE/L/85X90/B COMP | 28 33

10 46 | PIN/SPRING 27 3 | PLATE/LIFT/MOWE ASSY | 20 14

10 62 27 13 | PLATE/LOWER COMP 2 49

10 68 |PIPE 10 100 48 2

10 80 |PIPE/CLEANER/INLET 4 7 | PLATE/MUFFLER 28 40

14 4 | PIPE/COOLER/LH COMP | 22 19 | PLATE/PUMP COMP 5 23

14 27 |PIPE/COOLER/RH COMP | 22 26 | PLATE/SEAT COMP | 30 1

PIN ASSY | 34 4 | PIPE/LONG 10 86 | PLATE/SIDE/LH 28 16
PIN, HAIR 30 4 | PIPE/SHORT 10 85 48 4
PIN, SPLIT/2 X15 15 13 |PISTON 10 148 |PLATE/SIDE/RH 28 18
PIN, SPLIT/2 X20 20 13 21 2 | PLATE/SWITCH/LH COMP | 33 18
PIN, SPLIT/2. 5X15 8 9 | PISTON/CLUTCH 10 116 |PLATE/SWITCH/RH COMP | 33 19
15 25 |[PLATE 6 8 | PLATE/TANK coMp | 24 9

16 4 10 30 |PLATE/UNDER coMp | 28 41

26 9 10 60 48 8

26 14 12 41 |PLUG 2 21

PIN, SPLIT/2. 5X20 11 4 34 10 10 8
11 12 |PLATE COMP 5 28 10 15

27 7 12 51 10 18

PIN, SPLIT/3 X20 25 10 12 53 10 45
PIN, SPLIT/3 X25 18 7 17 12 10 48
21 14 20 9 10 75

25 26 | PLATE, SWITCH 33 17 10 81

26 4 | PLATE/1.2 10 118 10 108

PIN, SPRING/5 X40 W | 25 8 | PLATE/3.2 10 119 10 143
25 15 | PLATE/A 10 136 10 153

PIN/08X19 11 2 | PLATE/ADJUST COMP | 26 1 14 28
PIN/08X60 26 7 | PLATE/AXLE 18 8 32 11
PIN/12X124 30 2 | PLATE/B 10 137 49 12
PIN/12X48 25 9 | PLATE/BOOT 29 13 |PLUG/G3/8 ASSY | 24 4
PIN/12X55 27 5 | PLATE/C 10 138 | PLUG/SCREW/SEAL 49 8
PIN/12X86 COMP | 27 23 | PLATE/FRICTION 10 139 49 14
PIN/15X108 26 2 | PLATE/HOOK 28 13 49 18
PIN/15X118 21 9 | PLATE/1/145X342) 34 21 |POPPET 49 10
PIN/15X61 25 24 | PLATE/I/50X150 28 7 | PROTECTOR 2 3
PIN/15X68 21 12 | PLATE/I/60X170 28 43 | PuMp SET | 10 1
PIN/15X92 COMP | 43 1 48 6 | PUMP/BODY COMP | 10 76
PIN/16X124 25 6 |PLATE/I/85X125 COMP| 28 45 | PUMP/FUEL ASSY 5 15
25 13 48 26 | PUMP/KPL/13ALZ ASSY| 10 43

PIN/17X211 19 8 | PLATE/L/250X32 COMP| 28 35 |PUMP/KPL/13CRZ ASSY| 10 13
PIN/19X94 34 5 | PLATE/L/250X32/RH 28 38 |R.B.B 10 113
PIN/25X45 25 21 |PLATE/L/435X95 COMP| 28 28 10 132

133



134

Alpabetical Index

1752-097-200-00

Description Fig. Key Description Fig. Key Description Fig. Key
R.B.B 10 133 |RING/O 10 161 |SEAL/OIL 14 32
14 31 14 15 19 3
14 38 14 16 | SET BOLT 49 4
14 39 14 17 SHAFT/9T 14 33
RADIATOR ASSY 2 1 14 23 | SHAFT/AXLE 14 36
RELAY/35A ASSY| 33 25 14 29 | SHAFT/BRAKE coMp | 15 1
RELAY/4P ASSY| 33 23 23 3 | SHAFT/INPUT 10 112
48 18 23 6 | SHAFT/INPUT SET 9 1
RESERVETANK ASSY 2 33 23 9 | SHAFT/LIFT COMP | 25 1
RING 10 6 23 12 | SHAFT/PTO 10 125
10 25 |RING/SEAL 10 129 | SHAFT/YOKE 9 4
10 36 | RING/SNAP 15 21 |[SHIM 10 146
10 37 | RING/STOP/GRIP/8 27 17 | SHOE/BRAKE SET | 14 11
10 55 |[RoD 10 128 | SHROUD COMP 2 27
10 66 |ROD PACKING 21 4 | SLEEVE/YOKE 9 3
10 67 |RoD/95 CcoMP | 12 43 | SOLENOID ASsy| 10 157
10 130 | ROD/BRAKE 15 23 | SPACER 10 4
14 37 |ROD/LH COMP | 12 13 | SPACER/73X87X3 10 140
RING, CIRCLIP 44 3 | ROD/LINK COMP | 25 20 | SPRING 10 14
RING, SNAP/12 C 20 17 45 2 10 31
RING, SNAP/15 C 49 7 | ROD/LINK SET | 45 1 10 44
RING/34 10 123 | ROD/M08X420 15 6 10 61
RING/80 10 124 | ROD/M08X72/LH 15 7 10 98
RING/BACKUP 10 17 |RoD/RH COMP | 12 30 10 107
10 47 | ROPS/CENTER COMP | 34 1 10 150
RING/D/80 10 120 |ROPS/SIDE/LH  coMp| 34 12 10 163
RING/0 10 9 |[ROPS/SIDE/RH  COMP| 34 16 15 11
10 19 |ROTARY VALVE 20 1 | SPRING, DISK 8 4
10 20 | RUBBER, CUSHION 31 7 | SPRING, VALVE 5 3
10 21 | SCREW 10 27 | SPRING/95 15 22
10 49 10 33 | SPRING/BRAKE 14 8
10 50 10 57 | SPRING/HC040 11 6
10 51 10 63 | SPRING/HC056 25 7
10 73 10 134 25 14
10 79 32 17 | SPRING/HC19 49 11
10 82 | SCREW SENS/M5X16 34 27 | SPRING/HE074 15 14
10 83 | SCREW/LH/TR20  COMP | 27 1 | SPRING/HTO013 16 5
10 94 | SCREW/M03X20 33 16 | SPRING/HT018 28 27
10 96 | SCREW/P 2 6 | SPRING/HT021 20 19
10 99 | SEAL,CAP/56 19 6 | SPRING/PTO 10 144
10 101 | SEAL,O0IL/VC20356 44 4 | SPRING/RETURN 10 121
10 102 | SEAL/OIL 10 10 | STAND/LIFT COMP | 27 4

10 109 10 24 | STAY/COVER 31
10 147 10 54 | STAY/JACK COMP | 46 1
10 159 14 3 | STAY/TANK COMP 2 42




Alpabetical Index

1752-097-200-00

Description Fig. Key Description Fig. Key Description Fig. Key
STOPPER 10 84 | VALVE/SOLENOID ASSY| 10 156 | WASHER, SP/M 8 5 13
28 37 | VALVE/TYRE ASSY | 39 4 11 10
28 39 39 8 | WASHER, SP/M10 3 4
STOPPER, PISTON 21 3 40 4 9 9
STOPPER/DIAL 20 26 42 4 10 171
26 10 |VIS 5 5 12 17
STRAP, GROUND 33 29 | WASHER 10 28 12 34
SWITCH(STARTER) ASSY | 32 1 10 34 12 47
SWITCH, MERIT 33 15 10 35 14 41
SWITCH/LEVER ~ ASSY| 33 38 10 58 | WASHER, SP/M12 1 3
48 13 10 64 1 6
SWITCH/PTO ASSY | 32 12 10 65 1 9
SWITCH/PUSH SET | 33 12 10 95 1 12
TANK/FUEL 6 1 14 13 1 15
TANK/OTL COMP | 24 1 19 4 17 11
TIRE/15X6 42 2 20 20 18 10
TIRE/15X6 ASSY | 42 1 32 9 19 10
TIRE/26X12. 0/LH 39 1 32 19 25 19
TIRE/26X12. 0/RH 39 5 | WASHER / M16 18 5 34 14
TIRE/26X12. 0-4PR 39 3 | WASHER / M6 8 8 34 18
39 7 15 12 34 23
TIRE/TURF/26X12. 0 40 1 27 22 | WASHER, WIRE TENSION | 29 11
40 3 | WASHER /M12 1 16 | WASHER/05X20X01 34 26
TRAY/BOTTLE 34 25 19 9 | WASHER/11X22X3 12 8
TRIM/130 2 30 20 16 12 26
TRIM/50 28 2 27 6 | WASHER/12X26X04 28 10
TRIM/70 17 2 28 9 | WASHER/15X24X2 21 13
TRIM/90 28 30 28 26 | WASHER/16X28X5 21 10
48 12 30 3 | WASHER/24X9X3. 2 2 45
TUBE ASSY | 12 36 34 15 11 3
12 38 34 19 | WASHER/34X48X2 10 122
TUBE/07X09X30 20 21 34 24 | WASHER/41X55X03 15 20
31 6 | WASHER, PL/M 8 5 14 | WASHER/M10 8 5
TUBE/LH/TR20  COMP | 27 2 11 11 10 172
TURNBUCKLE/M8 15 8 15 24 14 42
UNIT/TIMER ASSY| 33 22 20 12 16 3
U-NUT/M10X1. 5 34 11 26 8 | WASHER/M20 27 12
VALVE 4 5 26 13 | WHEEL/12X10.5 COMP| 39 2
10 145 33 33 39 6
VALVE ASSY | 10 97 | WASHER, PL/M14 25 25 40 2
10 162 26 3 | WHEEL/6X4. 5 COMP | 42 3
VALVE SUB SET | 49 1 | WASHER, PL/M18 12 12 | WIRE, LEAD 1 17
VALVE/CHECK ASSY| 20 29 | WASHER, SP/M 6 15 5
VALVE/REDUCE ~ COMP | 10 106 15 17
VALVE/RELIEF  ASSY| 10 93 29 10

135



